# **INFORMATION FOR AUTHORS SUBMISSION PROCESS**

# Before submitting a manuscript, please gather the following information:

- All Authors First Names, Middle Names/Initials, Last Names
- Author affiliations/Institutions
- Departments
- Phone and Fax Numbers
- Street Addresses
- E-mail Addresses
- Title and Running Title (you may copy and paste these from your manuscript) YOUR TITLE MUST BE UNDER 80 CHARACTERS (including spaces)

#### **File Formats**

• Manuscript files in Word, WordPerfect, or Text formats

#### Figures Ideal resolution/Minimum resolution

- Figures/Images in TIF, EPS, PDF, or JPG formats (must follow high resolution formats below)
- Line Bitmap 1200 dpi (ideal) 600 dpi (min)
- Color photo CMYK 300 dpi (ideal) 200 dpi (min)
- B/W halftone (black and white photo) Grayscale 300 dpi (ideal) 200 dpi (min)
- Line/halftone Grayscale 600 dpi (ideal) 200 dpi (min)

#### Tables

- Tables accepted in XLS or DOC formats only.
- Type tables double-spaced on pages separate from the text.
- Provide a table number and title for each.
- Particular care should be taken in the preparation of tables to ensure that the data are presented clearly and concisely.
- Each column should have a short or abbreviated heading.
- Place explanatory matter in footnotes, not in the heading.
- Do not submit tables as photographs.

#### Cover Letter

A cover letter is required and must state that the manuscript has not been published elsewhere, except in abstract form, and is not under simultaneous consideration by another journal.

Once a decision is made by the Editor on your manuscript, the Journal office will send you an Author Release form and a Conflict of Interest form only if your manuscript has been accepted for revision.

#### Abstracts

For articles that require abstracts either Structured (250 words) or Unstructured (150 words), see website for Manuscript Category specifications.

Articles with structured abstracts should be submitted under conventional headings of introduction, methods and materials, results, discussion, but other headings will be considered if more suitable.

#### Acknowledgements

Acknowledgements, including recognition of financial support, should be typed on a separate page at the end of the text.

The SI system (système international d'unités) should be used in reporting all laboratory data, even if originally reported in another system.

#### References

- References should be numbered in the order of their citation in the text. Those cited only in tables and legends for illustrations are numbered according to the sequence established by the first identification in the text of a particular table or illustration.
- Titles of journals should be abbreviated according to the style used in Index Medicus.

- List all authors when there are six or fewer; for seven or more, list only the first three and add "et al".
- Provide the full title, year of publication, volume number and inclusive pagination for journal articles.
- Unpublished articles should be cited as [in press]. Do not reference unpublished or "submitted" papers; these can be mentioned in the body of the text.
- Avoid "personal communications" and, if necessary, include them in the body of the text, not among the references.
- Reference citations should not include unpublished presentations or other non-accessible material.
- Books or chapter references should also include the place of publication and the name of the publisher.

For Uniform Requirements for Sample References go to http://www.nlm.nih.gov/bsd/uniform\_requirements.html.

#### Examples of correct forms of reference:

#### Journals

1. Rose ME, Huerbin MB, Melick J, et al. Regulation of interstitial excitatory amino acid concentrations after cortical contusion injury. Brain Res. 2002;935(1-2):40-6.

#### Chapter in a book

 Meltzer PS, Kallioniemi A, Trent JM. Chromosome alterations in human solid tumors. In: Vogelstein B, Kinzler KW, editors. The genetic basis of human cancer. New York: McGraw-Hill; 2002. p. 93-113.

#### Permissions and Releases

- Any non-original material (quotations, tables, figures) must be accompanied by written permission from the author and the copyright owner to reproduce the material in the Journal.
- Photographs of recognizable persons must be accompanied by a signed release from the legal guardian or patient authorizing publication.

#### **Conflict of Interest**

Authors who have non-scientific or non-academic gain, whether it be financial or other, from publishing their article are responsible for declaring it to the Editor. Any financial interest, research grant, material support, or consulting fee associated with the contents of the manuscript must be declared to the Editor.

These guidelines apply to each author and their immediate families. Conflicts of interest are not necessarily wrong, nor do they necessarily change the scientific validity of research or opinion, but the Journal and readers should be aware of the conflict. If the Editor considers the conflict to compromise the validity of the paper, it will not be accepted for publication.

Authors, editorial staff and reviewers are asked to declare any relationship that would be considered as a conflict of interest whether or not they believe that a conflict actually exists.

Information that the Journal receives about conflict or potential conflict will be kept confidential unless the Editor or Associate Editor considers it to be important to readers. Such conflicts will be published in the author credits or as a footnote to the paper, with knowledge of the authors.

For detailed instructions regarding style and layout refer to "Uniform requirements for manuscripts submitted to biomedical journals". Copies of this document may be obtained on the website http://www.icmje.org.

After the manuscript is submitted, you will be asked to select the order you would like the files to be displayed in a merged PDF file that the system will create for you.

# **INFORMATION FOR AUTHORS SUBMISSION PROCESS**

(continued)

Next, you will be directed to a page that will allow you to review your converted manuscript. If the conversion is not correct, you can replace or delete your manuscript files as necessary.

You may also add additional files at this time. After you have reviewed the converted files, you will need to click on "Approve Converted Files." This link will have a red arrow next to it. Throughout the system, red arrows reflect pending action items that you should address.

#### **Getting Help**

If you need additional help, you can click on the help signs spread throughout the system. A help dialog will pop up with contextsensitive help.

#### **Manuscript Status**

After you approve your manuscript, you are finished with the submission process.

You can access the status of your manuscript at any time via:

Logging into the AllenTrack system with your password

Clicking on the link represented by your manuscript tracking number and abbreviated title

Clicking on the "Check Status" link at the bottom of the displayed page

This procedure will display detailed tracking information about where your manuscript is in the submission/peer-review process.

#### **Manuscript Categories include:**

- **Review Article\***
- **Original Article\***
- Historical Article\* .
- Editorial . .
- Neuroimaging Highlights\*
- Critically Appraised Topics (CATs) •
- **Brief Communications**
- Reflections .
- Obituary
- Letters to the Editor Medical Hypothesis
- Commentary
- **Experimental Neuroscience**
- Autobiographies (by invitation only)
- In the Spotlight: Featuring Resident and Fellow Authors (January 2012)

\* preferred Manuscript Category

#### Starting

The manuscript submission process starts by pressing the "Submit Manuscript" link. Please make sure you have gathered all the required manuscript information listed above BEFORE starting the submission process.

http://cjns.allentrack.net/cgi-bin/main.plex

To view and download General Manuscript Specifications, applicable to all Manuscript Categories, in addition to the specifications of a specific Manuscript Category, please visit http://www.cjns.org and click the "Authors" tab on the right side of the Journal website.

All editorial matter in the CJNS represents the opinions of the authors and not necessarily those of the Canadian Neurological Sciences Federation (CNSF). The CNSF assumes no responsibility or liability for damages arising from any error or omission or from the use of any information or advice contained in the CJNS.



# The Canadian Neurological Sciences Federation (CNSF) and

# Neurological Sciences Foundation of Canada (NSFC)



**Derek Fewer CNSF** President CNSF/NSFC Board



Sharon Whiting **CNSF/NSFC Board CACN Vice-President** 



**Ming Chan** CNSF/NSFC Board **CSCN** President



**George Elleker CNSF/NSFC** Board **CNSF** Past President





J. Max Findlay **CNSF** Vice-President CNSF/NSFC Board



**Chris Wallace** CNSF/NSFC Board **CNSS** President



Seyed Mirsattarl **CNSF/NSFC Board CSCN** Vice-President



G. Bryan Young



John Stewart **CNSF Vice-President CNSF/NSFC Board** 



**Brian Toyota CNSE/NSEC** Board **CNSS Vice-President** 



**Trevor Steve CNSF/NSFC Board** Residents' Rep. CNS



**Garth Bray CNSF** Executive VP CNSF/NSFC Board



Lyle Weston **CNSF/NSFC Board CNS** President



Shobhan Vachhraiani Residents' Rep. CNSS



Mary Connolly **CNSF/NSFC Board CACN** President



Sarah Kirby CNSF/NSFC Board **CNS Vice-President** 



Jennifer Gelinas Residents' Rep. CACN



**Colin Chalk CNSF PDC Chair** 



**Richard Riopelle CBANHC** Chair



CANADIAN NEUROLOGICAL SCIENCES FEDERATION FÉDÉRATION DES SCIENCES NEUROLOGIQUES DU CANADA



Journal Editor-in-Chief



**Michael Hill CNSF SPC Chair** 

# 2010 - 2011 Board of **Directors and Committee Chairs**





Dabigatran Etexilate 110mg and 150mg Capsules

Prescribing Summary

This is a condensed version of the Product Monograph. For complete information please refer to the Product Monograph available at www.boehringer-ingelheim.ca or by contacting Boehringer Ingelheim (Canada) Ltd., 5180 South Service Road, Burlington, Ontario, L7L 5H4.

Patient Selection Criteria

#### THERAPEUTIC CLASSIFICATION: Anticoagulant

## INDICATIONS AND CLINICAL USE

 Prevention of stroke and systemic embolism in patients with atrial fibrillation, in whom anticoagulation is appropriate.

**Geriatrics** (>65 years of age): Clinical studies have been conducted in patients with a mean age >65 years. Safety and efficacy data are available (see CLINICAL TRIALS in the Product Monograph).

Pharmacokinetic studies in older subjects demonstrate an increase in exposure to dabigatran in most of those patients, usually in association with age-related decline of renal function (see WARNINGS AND PRECAUTIONS, Renal, and DOSAGE AND ADMINISTRATION, Renal Impairment). **Pediatrics** (<18 years of age): The safety

and efficacy of PRADAX have not been established in children less than 18 years of age. Therefore, PRADAX is not recommended in this patient population.

#### CONTRAINDICATIONS

 Severe renal impairment (CrCl <30mL/ min)

- Hemorrhagic manifestations, bleeding diathesis, or patients with spontaneous or pharmacological impairment of hemostasis
- Lesions at risk of clinically significant bleeding, e.g., extensive cerebral infarction (hemorrhagic or ischemic) within the last 6 months, or active peptic ulcer disease with recent bleeding
- Concomitant treatment with strong P-glycoprotein (P-gp) inhibitors, i.e., oral ketoconazole (see DRUG INTERACTIONS)
- Known hypersensitivity to dabigatran or dabigatran etexilate or to any ingredient in the formulation or component of the container. For a complete listing, see the DOSAGE FORMS, COMPOSITION AND PACKAGING section of the Product Monograph.



#### WARNINGS AND PRECAUTIONS

The following Warnings and Precautions are listed in alphabetical order.

#### Bleeding

As with all anticoagulants, PRADAX should be used with caution in circumstances associated with an increased risk of bleeding. Bleeding can occur at any site during therapy with PRADAX. An unexplained fall in hemoglobin and/or hematocrit or blood pressure should lead to a search for a bleeding site. Patients at high risk of bleeding should not be prescribed PRADAX (see CONTRAINDICATIONS).

Close clinical surveillance (looking for signs of bleeding or anemia) is recommended throughout the treatment period, especially if risk factors are combined.

# Table 1: Factors which increase hemorrhagic risk, as identified in clinical studies

Factors increasing	Moderate renal impairment (30-50 mL/min CrCl)	
dabigatran plasma levels	P-glycoprotein-inhibitor comedication	
Pharmacodynamic	Acetylsalicylic acid	
interactions	NSAID	
	Clopidogrel	
Diseases/procedures	Congenital or acquired coagulation disorders	
with special	Thrombocytopenia or functional platelet defects	
nemormagic risks	Active ulcerative gastrointestinal disease	
	Recent gastro-intestinal bleeding	
	Recent biopsy or major trauma	
	Recent intracranial hemorrhage	
	Brain, spinal or ophthalmic surgery	
	Bacterial endocarditis	
Others	Age ≥75 years	

The measurement of dabigatran-related anticoagulation may be helpful to avoid excessive high exposure to dabigatran in the presence of additional risk factors.

In patients who are bleeding, an aPTT test may be useful to assist in determining an excess of anticoagulant activity, despite its limited sensitivity. An aPTT >80 sec at trough, i.e., when the next dose is due, is associated with a higher risk of bleeding (see Monitoring and Laboratory Tests).

Should severe bleeding occur, treatment with PRADAX must be discontinued and the source of bleeding investigated promptly. Agents that may enhance the risk of hemorrhage should not be administered concomitantly with PRADAX, or, if necessary, should only be administered with caution (see ACTION AND CLINICAL PHARMACOLOGY, Pharmacokinetic Interactions in the Product Monograph).

Treatments that should NOT be administered concomitantly with PRADAX due to increase in bleeding risk include: unfractionated heparin and heparin derivatives, low molecular weight heparins (LMWH), fondaparinux, bivalirudin, thrombolytic agents, GPIIb/ Illa receptor antagonists, ticlopidine, sulfinpyrazone, and vitamin K antagonists such as warfarin.

The concomitant use of PRADAX with the following treatments has not been studied and may increase the risk of bleeding: rivaroxaban, prasugrel, and the strong P-gp inhibitors itraconazole, tacrolimus, cyclosporine, ritonavir, tipranavir, nelfinavir and saquinavir.

Unfractionated heparin maybe administered at doses necessary to maintain a patent central venous or arterial catheter.

In patients with atrial fibrillation treated for the prevention of stroke and systemic embolism, the co-administration of oral antiplatelet (including aspirin and clopidogrel) and NSAID therapies increases the risk of bleeding by about two-fold (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations, Pharmacokinetic Interactions in the Product Monograph). If necessary, co-administration of low-dose ASA, i.e.,  $\leq 100$  mg daily with PRADAX may be considered for other indications than stroke prevention in atrial fibrillation. Note that in the RELY trial, there is no evidence that the addition of ASA or clopidogrel to dabigatran, or its comparator warfarin, improved outcomes in respect to stroke (see CLINICAL TRIALS, Stroke Prevention in Atrial Fibrillation in the Product Monograph).

Treatment initiation with verapamil should be avoided in patients following orthopedic surgery who are already treated with PRADAX. Simultaneous initiation of treatment with PRADAX and verapamil should also be avoided at any time (see DRUG INTERACTIONS, *P-glycoprotein inhibitors*).

#### Interaction with P-gp inducers

The concomitant use of PRADAX with the strong P-gp inducer, rifampicin, reduces dabigatran plasma concentrations. Other P-gp inducers such as St. John's Wort or carbamazepine are also expected to reduce dabigatran plasma concentrations, and should be co-administered with caution (see DRUG INTERACTIONS and Special Populations).

#### Surgery/Procedural Interventions

Patients on PRADAX who undergo surgery or invasive procedures are at increased risk for bleeding. In these circumstances, temporary discontinuation of PRADAX may be required.

#### **Pre-operative Phase**

In advance of invasive or surgical procedures PRADAX should be stopped temporarily due to an increased risk of bleeding. If possible, PRADAX should be discontinued at least 24 hours before invasive or surgical procedures. In patients at higher risk of bleeding (see DOSAGE AND ADMINISTRATION) or in major surgery where complete hemostasis may be required, consider stopping PRADAX 2-4 days before surgery. Clearance of dabigatran in patients with renal insufficiency may take longer (see DOSAGE AND ADMINISTRATION, Renal). This should be considered in advance of any procedures.

PRADAX is contraindicated in patients with severe renal dysfunction (CrCI <30 mL/min). Should acute renal failure occur before surgery is required, PRADAX should generally be stopped at least 5 days before major surgery.

If acute intervention is required, PRADAX should be temporarily discontinued, due to increased risk of bleeding. Surgery or procedural interventions should be delayed if possible until at least 12 hours after the last dose of PRADAX, with risk of bleeding weighed against the urgency of the needed intervention.

#### <u>Peri-Operative Spinal/Epidural</u> <u>Anesthesia, Lumbar Puncture</u>

Procedures such as spinal anesthesia may require complete hemostatic function. In patients treated with PRADAX for VTE prevention following major orthopedic surgery and who undergo spinal or epidural anesthesia, or in whom lumbar puncture is performed in follow-up to surgery, the formation of spinal or epidural hematomas that may result in long-term or permanent paralysis cannot be excluded.

In the case of these peri-spinal procedures, administration of the first dose of PRADAX should occur after hemostasis has been obtained and no sooner than 2 hours following puncture or removal of catheters related to these procedures.

The risk of these rare events may be higher with post-operative use of indwelling epidural catheters or the concomitant use of other products affecting hemostasis. Accordingly, the use of PRADAX is <u>not</u> recommended in patients undergoing anesthesia with post-operative indwelling epidural catheters.

#### Post-Procedural Period

Resume treatment with PRADAX as soon as complete hemostasis is achieved.

#### <u>Renal</u>

PRADAX is contraindicated in cases of severe renal impairment (CrCl <30 mL/ min). Patients who develop acute renal failure while on PRADAX should discontinue such treatment.

 Patients with atrial fibrillation treated for prevention of stroke and systemic embolism: Since no dose adjustment is necessary for most atrial fibrillation patients with moderate renal impairment (CrCl 30-50 mL/min), a standard daily dose of 300 mg, taken orally as one 150 mg capsule twice daily is recommended (see DOSAGE AND ADMINISTRATION, Renal Impairment).

#### Special Populations

**Pregnant Women:** Since there are no studies of PRADAX in pregnant women, the potential risk in these patients is unknown. Animal reproductive studies did not show any adverse effects on fertility or postnatal development of the neonate.

Women of child-bearing potential should avoid pregnancy during treatment with PRADAX and when pregnant, women should not be treated with PRADAX unless the expected benefit is greater than the risk.

**Nursing Women:** Breast-feeding during treatment with PRADAX is not recommended. There are no clinical data available on the excretion of dabigatran into breast milk.

## Geriatrics (>65 years of age):

Pharmacokinetic studies in older subjects demonstrate an increase in drug exposure; especially in those patients with age-related decline of renal function (see WARNINGS AND PRECAUTIONS, Renal, and DOSAGE AND ADMINISTRATION, Renal Impairment).

• Patients with atrial fibrillation treated for prevention of stroke and systemic embolism: Patients aged 80 years and above should be treated with a daily dose of 220 mg taken orally as one 110 mg capsule twice daily. This alternate dosing may also be considered for other geriatric patients (see DOSAGE AND ADMINISTRATION, Elderly). Use with caution.

**Pediatrics (<18 years of age):** The safety and efficacy of PRADAX have not been established in children less than 18 years of age. Therefore, PRADAX is not recommended in this patient population.

Patients of low body weight (<50 kg): Since limited data are available in these patients, PRADAX should be used with caution.

#### **Monitoring and Laboratory Tests**

recommended doses of PRADAX. At dabigatran prolongs coagulation time as measured by the activated partial thromboplastin time (aPTT), thrombin time (TT) and ecarin clotting time (ECT). In patients who are bleeding due to excess activity of dabigatran, these coagulation tests would be expected to be elevated and may be helpful in assessing anticoagulant activity of dabigatran, if necessary (see ACTION AND CLINICAL PHARMACOLOGY, Pharmacodynamics in the Product Monograph). The aPTT is generally less sensitive to anticoagulant activity than either TT or ECT (see DRUG INTERACTIONS, Drug-Laboratory Interactions).

However, the aPTT test is widely available and provides an approximate indication of the anticoagulation intensity achieved with dabigatran. In patients who are bleeding, the aPTT test may be useful to assist in determining an excess of anticoagulant activity, despite its limited sensitivity. An aPTT greater than 80 sec at trough (when the next dose is due) is associated with a higher risk of bleeding. In circumstances where there is no excess of anticoagulant activity, the utility of aPTT is limited in monitoring anticoagulant status of patients taking PRADAX.

#### ADVERSE REACTIONS

The safety of PRADAX has been evaluated overall in 22,126 patients.

A total of 10,084 patients were exposed to at least one dose of dabigatran as study medication in four active-controlled clinical trials conducted to evaluate the safety and effectiveness of dabigatran etexilate in the prevention of venous thromboembolic events (VTE) following major elective orthopedic surgery. Of these, 5,419 were treated with 150 mg or 220 mg daily of PRADAX, while 389 received doses of less than 150 mg daily, and 1,168 received doses in excess of 220 mg daily.

In the RELY trial investigating the prevention of stroke and systemic embolism in patients with atrial fibrillation, a total of 12,042 patients were exposed to PRADAX. Of these, 6,059 were treated with 150 mg twice daily of dabigatran etexilate, while 5,983 received doses of 110 mg twice daily.

About 21% of patients with atrial fibrillation treated with dabigatran and about 16% of patients treated with warfarin for the prevention of stroke and systemic embolism (long-term treatment for up to 3 years) experienced adverse events considered related to treatment.

#### <u>Bleeding</u>

Bleeding is the most relevant side effect of PRADAX. Bleeding of any type or severity occurred in approximately 14% of patients treated short-term for elective hip or knee replacement surgery and in long-term treatment in 16.5% of patients with atrial fibrillation treated for the prevention of stroke and systemic embolism.

Although rare in frequency in clinical trials, major or severe bleeding may occur and, regardless of location, may lead to disabling, life-threatening or even fatal outcomes.

A summary description of major and total bleeding is provided in Table 2.

Table 2 shows the number of patients experiencing major and total bleeding event rates during the treatment period in the RELY study, conducted in patients with atrial fibrillation. In Table 2, the category of major bleeds includes both life-threatening and non-life threatening bleeds. Within life-threatening, intracranial bleeds is a subcategory of life-threatening bleeds. Intracranial bleeds include intracerebral (hemorrhagic stroke), subarachnoid and subdural bleeds. For this reason, these events may be counted in multiple categories.

# Table 2: Frequency and annualized event rate (%) of bleeding events from the RELY trial

	Dabigatran etexilate 110 mg bid N (%)	Dabigatran etexilate 150 mg bid N (%)	Warfarin** N (%)
Patients randomized	6,015	6,076	6,022
Patient-years	11,899	12,033	11,794
Major bleeding event (MBE)*	342 (2.9)	399 (3.3)	421 (3.6)
Hazard ratio vs. warfarin (95% CI)	0.80 (0.70, 0.93)	0.93 (0.81, 1.07)	
p-value	0.0026	0.3146	
Life threatening MBE	147 (1.2)	179 (1.5)	218 (1.9)
Hazard ratio vs. warfarin (95% CI)	0.67 (0.54, 0.82)	0.80 (0.66, 0.98)	
p-value	0.0001	0.03Q5	
Intra-cranial hemorrhage (ICH)*	27 (0.2)	38 (0.3)	90 (0.8)
Hazard ratio vs. warfarin (95% CI)	0.30 (0.19, 0.45)	0.41 (0.28, 0.60)	
p-value	< 0.0001	< 0.0001	
Any bleeding event*	1,754 (14.7)	1,993 (16.6)	2,166 (18.4
Hazard ratio vs. warfarin (95% CI)	0.78 (0.73, 0.83)	0.91 (0.85, 0.96)	
n-value	< 0.0001	0.0016	

#### \*Adjudicated bleeds

\*\*Dose-adjusted warfarin to an INR of 2.0 – 3.0 \*ICH consists of adjudicated hemorrhagic stroke and subdural and/or subarachnoid hemorrhage.

<sup>a</sup>Investigator-reported bleeding events

Major bleeding fulfilled one or more of the following criteria:

- Bleeding associated with a reduction in hemoglobin of at least 20 grams per litre or leading to a transfusion of at least 2 units of blood or packed cells;
- Symptomatic bleeding in a critical area or organ: intraocular, intracranial, intraspinal or intramuscular with compartment syndrome, retroperitoneal bleeding, intraarticular bleeding or pericardial bleeding.

Major bleeds were classified as lifethreatening if they fulfilled one or more of the following criteria:

 Fatal bleed; symptomatic intracranial bleed; reduction in hemoglobin of at least 50 grams per litre; transfusion of at least 4 units of blood or packed cells; a bleed associated with hypotension requiring the use of intravenous inotropic agents; a bleed that necessitated surgical intervention.

#### **Clinical Trial Adverse Drug Reactions:**

Because clinical trials are conducted under very specific conditions, the adverse reaction rates observed in the clinical trials may not reflect the rates observed in practice and should not be compared to the rates in the clinical trials of another drug. Adverse drug reaction information from clinical trials is useful for identifying drug-related adverse events and for approximating rates.

Table 3: Common Adverse Reactions observed in  $\geq 1\%$  of dabigatran-treated patients with atrial fibrillation in the active- controlled trial, RELY

	Dabigatran etexilate 110 mg N (%)	Dabigatran etexilate 150 mg N (%)	Warfarin N (%)
	5,983 (100)	6,059 (100)	5,998 (100)
Bleeding and anemia*	599 (10.0)	747 (12.3)	825 (13.8)
Anemia	73 (1.2)	97 (1.6)	74 (1.2)
Epistaxis	66 (1.1)	67 (1.1)	107 (1.8)
Gastrointestinal hemorrhage	196 (3.3)	277 (4.6)	155 (2.6)
Urogenital hemorrhage	66 (1.1)	84 (1.4)	96 (1.6)
Gastrointestinal disorders*	735 (12.3)	772 (12.7)	220 (3.7)
Abdominal pain	135 (2.3)	134 (2.2)	15 (0.3)
Diarrhea	75 (1.3)	71 (1.2)	11 (0.2)
Dyspepsia	250 (4.2)	234 (3.9)	13 (0.2)
Nausea	58 (1.0)	73 (1.2)	12 (0.2)

\*Aggregate incidence presented for all adverse reactions within the body system, including those reactions occurring <1% and not listed in the Table above.Gastrointestinal adverse reactions occurred more often with dabigatran etexilate than warfarin. These were related to dyspepsia (including upper abdominal pain, abdominal pain, abdominal discomfort, epigastric discomfort), or gastritis-like symptoms (including GERD, esophagitis, erosive gastritis, gastrointestinal ulcer).

gastriits, hemorrhagic erosive gastritis, gastrointestinal ulcer). Gastrointestinal (GI) hemorrhage occurred at a higher frequency with PRADAX compared to warfarin (see Table 3). Gi adjudicated major bleeds werereported at 1.1%, 1.6%, and 1.1% (annualized rates) intheDE 110 mg, DE 150 mg and warfarin groups, respectively. GI life-threatening bleeds occurred with a frequency of 0.6%, 0.8% and 0.5% in the DE 110 mg, DE 150 mg and warfarin groups, respectively. Any GI bleeds occurred with a frequency of 5.4%, 6.1% and 4.0% in the DE 110 mg, DE 150 mg and warfarin groups, respectively. The underlying mechanism of the increased rate of GI bleeding has not been established (see CLINICAL TRIALS, Prevention of stroke and systemic embolism in patients with atrial fibrillation in the Product Monograph).

Allergic reactions or drug hypersensitivity including urticaria, bronchospasm, rash and pruritus have been reported in patients who received dabigatran etexilate. Rare cases of anaphylactic reactions have also been reported.

#### Less Common Clinical Trial Adverse Drug Reactions (<1%)

Observed with exposure to dabigatran 110 mg bid and 150 mg bid during the RELY trial, an active-controlled clinical trial for the prevention of stroke and systemic embolism in patients with atrial fibrillation:

# **Blood and lymphatic system disorders:** thrombocytopenia

Vascular disorders: hematoma, hemorrhage

#### **Gastrointestinal disorders:**

gastrointestinal ulcer, gastroesophagitis, gastro-esophageal reflux disease, vomiting, dysphagia

**Hepatobiliary disorders:** hepatic function abnormal/liver function test abnormal, hepatic enzyme increased

Skin and subcutaneous tissue disorders: skin hemorrhage, urticaria, rash, pruritus Musculoskeletal and connective tissue and bone disorders: hemarthrosis Renal and urinary disorders: hematuria General disorders and administration site conditions: injection site hemorrhage, catheter site hemorrhage

#### Injury, poisoning and procedural

complications: incision site hematoma, traumatic hematoma, incision site hemorrhage

Immune system disorder: drug hypersensitivity

**Respiratory disorders:** hemoptysis, bronchospasm

Nervous system disorders: intracranial hemorrhage

For abnormal liver function tests reported in the RE-LY trial, please see Table 5.

To report an adverse event, contact your

Regional Adverse Reaction Monitoring Office at 1-866-234-2345, or contact: Boehringer Ingelheim (Canada) Ltd., Drug Safety at 1-800-263-5103 ext. 4603.

#### **DRUG INTERACTIONS**

Based on *in vitro*evaluation, neither dabigatran etexilate nor its active moiety, dabigatran, have been shown to be metabolized by the human cytochrome P450 system, nor did they exhibit effects on human CYP P450 isozymes. Concomitant use of PRADAX with treatments that interfere with hemostasis or coagulation increases bleeding risk (see WARNINGS AND PRECAUTIONS, Bleeding). Co-administration of PRADAX with other anticoagulants has not been adequately studied and is not recommended.

In the RELY trial, conducted in patients with atrial fibrillation, a two-fold increase in major bleeding was seen in both dabigatran study treatment arms, as well as that of the comparator, warfarin, when ASA was administered concomitantly (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations, *Pharmacokinetic Interactions* in the Product Monograph; CLINICAL TRIALS, Stroke Prevention in Atrial Fibrillation in the Product Monograph; and DOSAGE AND ADMINISTRATION).

#### **Drug-Drug Interactions**

<u>Transporter interactions</u>: Dabigatran etexilate, but not dabigatran, is a substrate with moderate affinity for the efflux P-glycoprotein (P-gp) transporter. Therefore, potent P-glycoprotein inducers or inhibitors may be expected to impact exposure to dabigatran.

<u>*P-glycoprotein inhibitors:*</u> P-gp inhibitors like verapamil, quinidine and amiodarone may be expected to increase systemic exposure to dabigatran, see Table 4 below. The strong P-glycoprotein inhibitor ketoconazole, when administered orally, is contraindicated (see CONTRAINDICATIONS). If not otherwise specifically described, close clinical surveillance (looking for signs of bleeding or anemia), along with a sense of caution is required when dabigatran is co-administered with strong P-glycoprotein inhibitors.

<u>P-glycoprotein inducers</u>: The concomitant use of PRADAX with the strong P-gp inducer rifampicin, reduces dabigatran plasma concentration. Other P-gp inducers such as carbamazepine and St John's Wort are also expected to reduce the systemic exposure of dabigatran. Less potent inducers such as tenofovir can potentially reduce systemic exposure. Caution is advised when coadministering these drug products.

<u>P-glycoprotein</u> <u>substrates</u>: Dabigatran etexilate is not expected to have a clinically meaningful interaction with P-glycoprotein substrates that do not also act as inhibitors or inducers of P-gp.

#### **Table 4: Summary of Drug-Drug Interactions**

Proper name	Ref*	Effect	Clinical comment
Amiodarone	CT	Dabigatran exposure in healthy subjects was increased by 60% in the presence of amiodarone (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations, <i>Pharmacokinetic Interactions</i> in the Product	Adjust dosing for patients treated for prevention of VTE after hip- or knee-replacement surgery to 150 mg daily PRADAX with amiodarone. Caution should be exercised.
		Monograph).	No dose adjustment is generally recommended for AF patients. Use with caution. Occasional testing of aPTT may be considered to rule out excessive anticoagulant effect.
Antacids (aluminium compounds, sodium bicarbonate, calcium and/or magnesium compounds, or combinations of these)	CT	In population PK analyses, a reduction in dabigatran exposure by 35% was seen over the first 24 hours following surgery. Thereafter, C-24 hours after surgery), a reduction of about 11% was observed.	Diminished clinical effect may occur, as may be expected for any drug resulting in an increase in gastric pH during PRADAX administration. PRADAX should be administered at least 2 hours before taking an antacid. Co-administration with PRADAX should be avoided within 24 hours after orthopedic surgery.
Atorvastatin	CT	When dabigatran etexilate was co-administered with atorvastatin, exposure of atorvastatin, and atorvastatin metabolites were not significantly changed. Dabigatran concentrations were decreased about 20%.	No dose adjustment is recommended.
Clarithromycin	CT	Dabigatran exposure in healthy subjects was increased by about 15% in the presence of clarithromycin (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations, <i>Pharmacokinetic Interactions</i> in the Product Monograph).	No dose adjustment is recommended. Caution should be exercised.
Diclofenac	CT	When dabigatran etexilate was co-administered with diclofenac, pharmacokinetics of both drugs appeared unchanged.	No dose adjustment is recommended. Use with caution (see WARNINGS AND PRECAUTIONS, Bleeding, Table 1.)
Digoxin	CT	When dabigatran etexilate was co-administered with digoxin, no PK-interaction was observed.	No dose adjustment is recommended.
Ketoconazole	СТ	Dabigatran exposure was increased 150% after single and multiple doses of ketoconazole (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations, <i>Pharmacokinetic</i> <i>Interactions</i> in the Product Monograph).	Co-administration with PRADAX is contraindicated. (see CONTRAINDICATIONS).
Pantoprazole	СТ	When chalgartan eterilate was co-sideninstance with pantparazole a decrease in dahagartan AUC of about 30 % in the Phase III study, RELY, PH co-medication did not result in lower trough hierds and on average only slightly reduced post-dose concentrations (-110%) PH6BMACOLOY Special PH6BMACOLOY Special PH6BMACOLOY Special PH6BMACOLOY Special PH6BMACOLOY Special	No does adjustment is recommended. Diminished recommended. Diminished relative affect may occur as may be expected for any drug resulting in an increase in gastric pH drug PRDAX administration.
Ritampicin	СТ	After 7 days of treatment with 600 mg rifampicin qd total dabigatran AUCO-∞ and Cmax were reduced bp 57% and 65% compared to the reference treatment, respectively (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations, Pharmacokinetic Interactions in the Product Monograph).	Concomitant use of PRADAX with ritampicin should, in general, be avoided. Concomitant use would be expected to result in substantially diminished anticoagulant effect of PRADAX.
Verapamil	СТ	When dabigatran etexilate, given at 150 mg once daily, was co-administered with moderate doses of oral verapamil, the Cmax and AUC of dabigatran were increased, but the magnitude of this change varied depending on the timing of administration and the formulation of verapamil used (see ACTION AND CLIMICAL used (see ACTION AND CLIMICAL	Dosing should be reduced to 150 mg PRADX daily in patients treated for prevention of VTE after hip- or knee-replacement surgery who concomitantly receive dabigatran etexiate and verapami. To minimize potentia for interaction, PRADX should be given at least two hours before verapami. Caution should be exercised.
		Propulations, Pharmacokinetic Interactions in the Product Monograph).	Although no dose adjustment is recommended for AF patients, to minimize potential for interaction, PRADAX should be given at least two hours before verapamil. Caution should be exercised.
Quinidine	СТ	Dabigatran exposure in healthy subjects was increased by 53 % in the presence of quinidine.	Adjust dosing for patients treated for prevention of VTE after hip- or knee-replacement surgery to 150 mg daily PRADAX Caution should be exercised.
			Although no dose adjustment is recommended for AF patients, to minimize potential for interac- tion, PRADAX should be given at least two hours before quinidine if possible. Caution should be exercised.

\*C = Case Study; CT = Clinical Trial; T = Theoretical

#### Drug-Food Interactions

Food does not affect the bioavailability of PRADAX but delays the time-to-peak plasma concentrations by 2 hours.

#### **Drug-Herb Interactions**

Drug-herb interactions have not been investigated. Potent P-gp inducers such as St. John's Wort (Hypericum perforatum) may be expected to affect systemic exposure of dabigatran. Co-administration of these products is not recommended.

#### **Drug-Laboratory Interactions**

No single test (aPTT, TT, ECT) is adequate to reliably assess the anticoagulant activity of dabigatran following PRADAX administration. At therapeutic levels of dabigatran, thrombin time (TT) is the best measure of the pharmacodynamic effect of dabigatran because of its linear and sensitive relationship with dabigatran exposure (WARNINGS AND PRECAUTIONS, Monitoring and Laboratory Tests; ACTION AND CLINICAL PHARMACOLOGY, Pharmacodynamics, in the Product Monograph).

The aPTT test is widely available and provides an approximate indication of the anticoagulation intensity achieved with dabigatran. In patients who are bleeding, the aPTT test may be useful to assist in determining an excess of anticoagulant activity, despite its limited sensitivity. An aPTT greater than 80 sec at trough (when the next dose is due) is associated with a higher risk of bleeding.

Note that a PT (INR) test is not useful to assess the anticoagulant activity of PRADAX.

#### **Drug-Lifestyle Interactions**

No direct interaction between dabigatran etexilate and alcohol was demonstrated in animal models or has been hypothesized. The effect of PRADAX on the ability to drive and use machines has not been

drive and use machines has not been investigated. However, no such interaction is to be expected.



#### **DOSAGE AND ADMINISTRATION**

PRADAX should be taken orally, with the entire capsule to be swallowed whole. The capsule should not be chewed, broken, or opened.

PRADAX should be taken regularly, as prescribed, to ensure optimal effectiveness. All temporary discontinuations should be avoided, unless medically indicated.

#### **Recommended Dose and Dosage Adjustment**

• Prevention of stroke and systemic embolism in patients with atrial fibrillation: The recommended dose of PRADAX is 300 mg daily, taken orally as one 150 mg capsule twice a day.

#### Elderly:

 Prevention of stroke and systemic embolism in patients with atrial fibrillation: Patients aged 80 years and above should be treated with a dose of 220 mg of PRADAX daily, taken orally as one 110 mg capsule twice a day (see WARNINGS AND PRECAUTIONS, Geriatrics, and CLINICAL TRIALS, Prevention of Stroke and Systemic Embolism in Patients with Atrial Fibrillation, Tables 24 and 25, in the Product Monograph).

 The usual recommended dose for most geriatric patients under the age of 80 years is 300 mg daily, taken orally as one 150 mg capsule twice a day (see CLINICAL TRIALS, Prevention of Stroke and Systemic Embolism in Patients with Atrial Fibrillation, Tables 24 and 25, in the Product Monograph). However, in geriatric patients, especially those over the age of 75 with at least one other risk factor for bleeding (see WARNINGS AND PRECAUTIONS, Bleeding, Table 2), the administration of a dose of 220 mg of PRADAX daily, taken orally as one 110 mg capsule twice a day, may be considered. It should be noted, however, that the effectiveness of stroke prevention may be expected to be lessened with this dosage regimen, compared to that of the usual one of 300 mg of PRADAX daily. As with any anticoagulant, caution is required when prescribing PRADAX to the elderly (see CONTRAINDICATIONS, and WARNINGS AND PRECAUTIONS, Bleeding).

Patients at risk of bleeding: Prevention of stroke and systemic embolism in patients with atrial fibrillation: Patients with an increased risk of bleeding (see WARNINGS AND PRECAUTIONS, Bleeding, Table 1), should be closely monitored clinically (looking for signs of bleeding or anemia). In such patients, a dose of 220 mg, given as 110 mg twice daily may be considered. A coagulation test, such as aPTT (see WARNINGS AND PRECAUTIONS, Monitoring and Laboratory Tests), may help to identify patients with an increased bleeding risk caused by excessive dabigatran exposure. As for any anticoagulant, PRADAX is NOT indicated in patients at excessive risk of

indicated in patients at excessive risk of bleeding (see CONTRAINDICATIONS).

**Renal impairment:** Following oral dosing with dabigatran etexilate, there is a direct correlation of systemic exposure to dabigatran with degree of renal impairment (see WARNINGS AND PRECAUTIONS, Renal). The kidneys account for 85% of dabigatran clearance.

Therearenodatatosupportusein patientswith severe renal impairment (CrCl <30 mL/min). Given the substantial increase in dabigatran exposure observed in this patient population, treatment with PRADAX is not recommended (see CONTRA-INDICATIONS, and ACTION AND CLINICAL PHARMACOLOGY, Renal Insufficiency in the Product Monograph).

 Patients with atrial fibrillation treated for prevention of stroke and systemic embolism having moderate renal impairment (CrCl 30-50 mL/min): No dose adjustment is recommended (see CLINICAL TRIALS, Prevention of Stroke and Systemic Embolism in Patients with Atrial Fibrillation, Renal Impairment in the Product Monograph). Patients with moderate renal impairment (CrCl 30-50 mL/min) should be treated with a daily dose of PRADAX at 300 mg taken orally as one 150 mg capsule twice daily, with caution. Regular assessment of renal status is required in these patients (see CONTRAINDICATIONS, WARNINGS AND PRECAUTIONS, Renal). A coagulation test, such as aPTT (see WARNINGS AND PRECAUTIONS, Monitoring and Laboratory Tests), may help to identify patients with an increased bleeding risk caused by excessive dabigatran exposure.

Creatinine clearance can be estimated using the Cockroft-Gault formula as follows: Creatinine clearance (mL/min) =

Males: <u>(140-age (years)) x weight (kg)</u> 72 x serum creatinine (mg/100mL)

Females: 0.85 x (140-age (years)) x weight (kg) 72 x serum creatinine (mg/100mL)

**P-glycoprotein inhibitors:** P-gp inhibitors like verapamil, quinidine, and amiodarone may be expected to increase systemic exposure to dabigatran. Combination use with oral ketoconazole is contraindicated (see CONTRAINDICATIONS).

· Patients with atrial fibrillation treated for prevention of stroke and systemic embolism: No dose adjustment is recommended in patients concomitantly receiving amiodarone, quinidine or verapamil (see DRUG INTERACTIONS, Table 4, Summary of Drug-Drug Interactions; and ACTION AND CLINICAL PHARMACOLOGY, Special Populations, Pharmacokinetic interactions in the Product Monograph). Patients should be treated with a daily dose of 300 mg PRADAX taken orally as one 150 mg capsule twice daily. To minimize potential for interaction, PRADAX should be given at least two hours before verapamil (see ACTION AND CLINICAL PHARMACOLOGY. Special Populations, Pharmacokinetic interactions in the Product Monograph). Caution should be exercised. Close clinical surveillance is recommended.

Drugs that increase gastric pH, such as antacids, protein pump inhibitors (PPI): Diminished clinical effect for antacids may occur (see DRUG INTERACTIONS, Table 4, Summary of Drug-Drug Interactions). Although no dosage adjustment is generally necessary, administer PRADAX at least two hours before antacids, if possible, to minimize interaction potential. No dose adjustment is required for pantoprazole or other PPIs.

#### **Concomitant antithrombotic use:**

Concomitant use of ASA or clopidogrel with PRADAX in patients with atrial fibrillation approximately doubled the risk of major bleed, irrespective of dose of PRADAX used. A similar increase was noted with such concomitant use with the study comparator, warfarin. These observations contrasted with little apparent additional improvement in stroke and systemic embolic events with combined antithrombotic use and PRADAX (or warfarin).

Concomitant use of PRADAX with an antithrombotic is not recommended for prevention of cardiogenic thromboembolic stroke in patients with atrial fibrillation. Concomitant use of ASA or other antiplatelet agents based on medical need to prevent myocardial infarction should be undertaken with caution. Close clinical surveillance is recommended.

#### Acute myocardial infarction (AMI):

Consideration should be given to discontinuing PRADAX in the setting of acute myocardial infarction should the treatment of myocardial infarction involve invasive procedures, such as percutaneous coronary revascularization, or coronary artery bypass surgery. Similar consideration should be given if thrombolytic therapy is to be initiated, because bleeding risk may increase. Patients with AMI should be treated according to current clinical guidelines for that disorder. In this setting, PRADAX may be resumed for the prevention of stroke and systemic embolism upon completion of these revascularization procedures.

**Children:** Since PRADAX has not been investigated in patients <18 years of age, treatment is not recommended.

**Patient Body Weight:** Population PK modelling shows that patients with a body weight of about 120 kg have about 20% lower drug exposure. Patients with a body weight of about 48 kg have about 25% higher drug exposure compared to patients with average weight. No dose adjustment deemed necessary.

#### Switching from PRADAX treatment to parenteral anticoagulant:

 In patients with atrial fibrillation treated for prevention of stroke and systemic embolism: wait 12 hours after the last dose of PRADAX before switching to a parenteral anticoagulant.

Switching from parenteral anticoagulants treatment to PRADAX: If deemed medically appropriate, treatment with PRADAX should be initiated 0-2 hours prior to the time that the next dose of the alternate therapy would be due, or at the time of discontinuation in case of continuous treatment (e.g., intravenous unfractionated heparin, [UFH]).

Switching from Vitamin K antagonists to PRADAX: If deemed medically appropriate, PRADAX should only be started after Vitamin K antagonists have been discontinued, and the patient's INR is found to be below 2.0. Cardioversion: Patients can be maintained on PRADAX while being cardioverted.

<u>Missed Dose</u>: Prevention of stroke and systemic embolism in patients with atrial

*fibrillation:* If the prescribed dose of PRADAX is not taken at the scheduled time, the dose should be taken as soon as possible on the same day. A forgotten PRADAX dose may still be taken up to 6 hours prior to the next scheduled dose. From 6 hours prior to the next scheduled dose on, the missed dose should be omitted. Patients should not take a double dose to make up for missed individual doses. For optimal effect and safety, it is important to take PRADAX regularly twice a day, at approximately 12-hour intervals.

#### **Administration**

PRADAX may be taken with food, or on an empty stomach with water.

The capsule should be swallowed intact. It should not be opened, broken, or chewed (see ACTIONAND CLINICAL PHARMACOLOGY in the full Product Monograph, Pharmacokinetics in the Product Monograph).

#### SUPPLEMENTAL PRODUCT INFORMATION Adverse Reactions:

Liver Function Tests: In the long-term RELY study, observed abnormalities of liver function tests (LFT) are presented below in Table 5.

Table 5: Liver Function Tests in the RELY trial

	Dabigatran etexilate 110 mg twice daily N (%)	Dabigatran etexilate 150 mg twice daily N (%)	Warfarin N (%)
Total treated	5,983 (100.0)	6,059 (100.0)	5,999 (100.0)
ALT or AST >3xULN	118 (2.0)	106 (1.7)	125 (2.1)
ALT or AST >5xULN	36 (0.7)	45 (0.7)	50 (0.8)
ALT or AST >3xULN + Bilirubin >2xULN	11 (0.2)	14 (0.2)	21 (0.4)

#### OVERDOSAGE

There is no antidote to dabigatran etexilate or dabigatran. Doses of PRADAX beyond those recommended expose the patient to increased risk of bleeding. Excessive anticoagulation may require discontinuation of PRADAX. In the event of hemorrhagic complications, treatment must be discontinued and the source of bleeding investigated. Since dabigatran is excreted predominantly by the renal route, adequate diuresis must be maintained. Appropriate standard treatment, e.g., surgical hemostasis as indicated and blood volume replacement, should be undertaken. In addition, consideration may be given to the use of fresh whole blood or the transfusion of fresh frozen plasma.

As protein binding is low, dabigatran can be dialysed, although there is limited clinical experience in using dialysis in this setting. Activated prothrombin complex concentrates (e.g., FEIBA) or recombinant Factor VIIa or concentrates of coagulation factors II, IX or X, may be considered. There is some experimental evidence to support the role of these agents in reversing the anticoagulant effect of dabigatran but their usefulness in clinical settings has not yet been clearly demonstrated. Consideration should also be given to administration of platelet concentrates in cases where thrombocytopenia is present or long-acting antiplatelet drugs have been used. All symptomatic treatment should be given according to the physician's judgement.

## For management of a suspected drug overdose, contact your regional Poison Control Centre.

Product Monograph is available upon request or at www.boehringer-ingelheim.ca

Boehringer Ingelheim (Canada) Ltd. 5180 South Service Road Burlington, ON L7L 5H4

www.boehringer-ingelheim.ca





PRADAX™ is a trademark of Boehringer Ingelheim Pharma GmnH & Co. KG, used under license by Boehringer Ingelheim (Canada) Ltd.

November 8, 2010





PRESCRIBING SUMMARY

#### PATIENT SELECTION CRITERIA

#### THERAPEUTIC CLASSIFICATION Analgesic Agent

#### INDICATIONS AND CLINICAL USE

LYRICA (pregabalin) is indicated for the management of neuropathic pain associated with diabetic peripheral neuropathy, postherpetic neuralgia and spinal cord injury. LYRICA is indicated for the management of pain associated with fibromyalgia. The efficacy of LYRICA in the management of pain associated with fibromyalgia for up to 6 months was demonstrated in a placebocontrolled trial in patients who had initially responded to LYRICA during a 6-week open-label phase.

#### **Use in Special Populations**

<u>Geriatrics (>65 years of age)</u>: Pregabalin oral clearance tended to decrease with increasing age. This decrease in pregabalin oral clearance is consistent with age-related decreases in creatinine clearance. Reduction of pregabalin dose may be required in patients who have age-related compromised renal function (see WARNINGS AND PRECAUTIONS, Geriatrics [>65 years of age]).

Pediatrics (<18 years of age): The safety and efficacy of pregabalin in pediatric patients (<18 years of age) have not been established.

**Renal:** There have been reports of patients, with or without previous history, experiencing renal failure while receiving pregabalin alone or in combination with other medications. Discontinuation of pregab alin showed reversibility of this event in some cases (see Product Monograph, WARNINGS AND PRECAUTIONS; ADVERSE REACTIONS, Post-Marketing Adverse Drug Reactions; and DOSAGE AND ADMINISTRATION). Because pregabalin is eliminated primarily by renal excretion, the dose of pregabalin should be adjusted as noted for elderly patients or those with renal impairment (see Product Monograph, ACTION AND CLINICAL PHARMACOLOGY and DOSAGE AND ADMINISTRATION).

Pregnant Women: There are no adequate and wellcontrolled studies in pregnant women. Pregabalin should be used during pregnancy only if the potential benefit justifies the potential risk to the fetus.

Labour and Delivery: The effects of pregabalin on labour and delivery in pregnant women are unknown.

Nursing Women: It is not known if pregabalin is excreted in human breast milk; however, it is present in the milk of rats. Because of the potential for adverse reactions in nursing infants from pregabalin, a decision should be made whether to discontinue nursing or to discontinue the drug, taking into account the importance of the drug to the mother.

#### CONTRAINDICATIONS

Patients who are hypersensitive to pregabalin or to any ingredient in the formulation or component of the container.

## 

#### WARNINGS AND PRECAUTIONS

Angioedema: There have been post-marketing reports of angioedema in patients, some without reported previous history/episode(s), during initial/acute and chronic treatment with LYRICA. Specific symptoms included swelling of the face, mouth (tongue, lips, and gurns), neck, throat, and larynx/upper airway. There have been reports of life-threatening angioedema with respiratory compromise requiring emergency treatment. Some of these patients did not have reported previous history/episode(s) of angioedema. LYRICA should be immediately discontinued in patients with these symptoms. During the pre-marketing assessment of pregabalin in clinical trials, angioedema was reported as a rare reaction (see Product Monograph, ADVERSE REACTIONS, Less Common Clinical Trial Adverse Reactions and Post-Marketing Adverse Drug Reactions).

Caution should be exercised when prescribing LYRICA to patients with previous history/episode(s) of angioedema and related events. In addition, patients who are taking other drugs associated with angioedema (eg, ACE-inhibitors) may be at increased risk of developing this condition.

Hypersensitivity: There have been post-marketing reports of hypersensitivity reactions (e.g. skin redness, blisters, hives, rash, dyspnea, and wheezing). Pregabalin should be discontinued immediately if such symptoms occur (see Product Monograph, Post-Marketing Adverse Drug Reactions).

**Renal Faiture:** In both clinical trials of various indications and post-marketing database, there are reports of patients, with or without previous history, experiencing renal failure while receiving pregabalin alone or in combination with other medications. Discontinuation of pregabalin should be considered as it has shown reversibility of this event in some cases. Caution is advised when prescribing pregabalin to the elderly or those with any degree of renal impairment (see Product Monograph, Special Populations, *Renal*; Abrupt or Rapid Discontinuation; *ADVERSE REACTIONS*, Post-Marketing Adverse Drug Reactions; and *DOSAGE AND ADMINISTRATION*).

Tumorigenic Potential: In standard preclinical in vivo lifetime carcinogenicity studies of pregabalin, a high incidence of hemangiosarcoma was identified in two different strains of mice. The clinical significance of this finding is uncertain. Clinical experience during pregabalin's premarketing development provides no direct means to assess its potential for inducing tumors in humans.

**Ophthalmological Effects:** In controlled studies, pregabalin treatment was associated with vision-related adverse events such as blurred vision (amblyopia) (6% pregabalin and 2% placebo) and diplopia (2% pregabalin - treated patients discontinued treatment due to vision-related adverse events (primarily blurred vision). Of the patients who did not withdraw, the blurred vision of the cases (see Product Monograph, *Post-Marketing Adverse Drug Reactions*).

Patients should be informed that if changes in vision occur, they should notify their physician.

**Peripheral Edema:** LYRICA may cause peripheral edema. In controlled peripheral neuropathic pain and fibromyalgia clinical trials, pregabalin treatment caused peripheral edema in 9% of patients compared with 3% of patients in the placebo group. In these studies, 0.7% of pregabalin patients and 0.3% of placebo patients withdrew due to peripheral edema (see Product Monograph, ADVERSE REACTIONS, Peripheral Edema).

In controlled clinical trials of up to 13 weeks in duration of patients without clinically significant heart or peripheral vascular disease, there was no apparent association between peripheral edema and cardiovascular complications such as hypertension or congestive heart failure. In the same trials, peripheral edema was not associated with laboratory changes suggestive of deterioration in renal or hepatic function.

Higher frequencies of weight gain and peripheral edema were observed in patients taking both LYRICA and a thiazolidinedione antidiabetic agent compared to patients taking either drug alone. As the thiazolidinedione class of antidiabetic drugs can cause weight gain and/or fluid retention, possibly exacerbating or leading to heart failure, care should be taken when co-administering LYRICA and these agents.

**Congestive Heart Failure:** In controlled clinical studies, events of congestive heart failure were reported at an infrequent rate (between 0.1% and 1%; see Product Monograph, *ADVERSE REACTIONS*, Less Common Clinical Trial Adverse Reactions).

There have been post-marketing reports of congestive heart failure in some patients receiving pregabalin (see Product Monograph, ADVERSE REACTIONS, Post-marketing Adverse Drug Reactions). Although this adverse reaction has mostly been observed in elderly cardiovascular-compromised patients during pregabalin treatment for a neuropathic pain indication, some cases have occurred in patients without reported edema or previous history of cardiovascular disease. Pregabalin should be used with caution in these patients. Discontinuation of pregabalin may resolve the reaction.

<u>Gastrointestinal:</u> There have been post-marketing reports of events related to reduced lower gastrointestinal tract function (eg. intestinal obstruction, paralytic ileus, and constipation) in patients, some without reported previous history/episode(s), during initial/acute and chronic treatment with LYRICA, primarily in combination with other medications that have the potential to produce constipation. Some of these events were considered serious and required hospitalization. In a number of instances, patients were taking opioid analgesics including tramadol.

Caution should be exercised when LYRICA and opioid analgesics are used in combination, and measures to prevent constipation may be considered, especially in female patients and elderly as they may be at increased risk of experiencing lower gastrointestinal-related events (see Product Monograph, *ADVERSE REACTIONS*, Post-Marketing Adverse Drug Reactions).

WeightGain:LYRICAmaycauseweightgain.Inpregabalincontrolled peripheral neuropathic pain and fibromyalgia clinical trials with durations of up to 14 weeks, a gain of 7% or more over baseline weight was observed in 8% of pregabalin-treated patients and 3% of placebotreated patients. Few patients treated with pregabalin (0.6%) withdrew from controlled trials due to weight gain (see Product Monograph, ADVERSE REACTIONS, Weight Gain).

Pregabalin-associated weight gain was related to dose and duration of exposure. Pregabalin-associated weight gain did not appear to be associated with baseline BMI, gender, or age. Weight gain was not limited to patients with edema and was not necessarily due to edemarelated events (see Product Monograph, WARNINGS AND PRECAUTIONS, Peripheral Edema).

Although weight gain was not associated with clinically important changes in blood pressure in short-term controlled studies, the long-term cardiovascular effects of pregabalin-associated weight gain are unknown.

While the effects of pregabalin-associated weight gain on glycemic control have not been systematically assessed, in controlled and longer-term open-label clinical trials with diabetic patients, pregabalin treatment did not appear to be associated with loss of glycemic control (as measured by HbA<sub>1</sub>c).

**Dizziness and Somnolence:** LYRICA may cause dizziness and somnolence. In controlled studies, pregabalin caused dizziness in 32% of patients compared to 8% in placebo. Somnolence was experienced by 17% and 4% of the patients treated with pregabalin and placebo, respectively. These events begin shortly after the initiation of therapy and generally occur more frequently at higher doses. In these studies, dizziness and somnolence led to withdrawal of 5% (placebo: 0.5%) and 3% (placebo: 0.1%) of the pregabalin-treated patients, respectively. For the remaining patients who experienced these events, dizziness and somnolence persisted until the last dose of pregabalin in 35% and 49% of the patients, respectively (see Product Monograph, *ADVERSE REACTIONS*, Tables 2, 4, and 11, and Post-Marketing Adverse Drug Reactions).

Abrupt or Rapid Discontinuation: Following abrupt or rapid discontinuation of pregabalin, some patients reported symptoms including insomnia, nausea, headache, anxiety, hyperhidrosis and diarrhea. Pregabalin should be tapered gradually over a minimum of one week rather than discontinued abruptly (see Product Monograph, ADVERSE REACTIONS, Adverse Events Following Abrupt or Rapid Discontinuation).

#### **ADVERSE REACTIONS**

Because clinical trials are conducted under very specific conditions, the adverse reaction rates observed in clinical trials may not reflect the rates observed in practice and should not be compared to the rates in clinical trials of another drug. Adverse drug reaction information from clinical trials is useful for identifying drug-related adverse events and for approximating rates.

#### **Clinical Trial Adverse Drug Reactions**

Most Common Adverse Events in All Pre-marketing Controlled Clinical Studies of Neuropathic Pain: The most commonly observed adverse events (≥5% and twice the rate of that seen in placebo) in pregabalintreated patients were: dizziness, somnolence, peripheral edema, and dry mouth. Adverse events were usually mild to moderate in intensity.

Adverse Events from a Controlled Clinical Study in Neuropathic Pain Associated with Spinal Cord Injury: The most commonly observed treatmentrelated adverse events (>25% and twice the rate of that seen in placebo) in pregabalin-treated patients were: somnolence, dizziness, asthenia, dry mouth, edema, myasthenia, constipation, thinking abnormal, amblyopia, and amnesia. Adverse events were usually mild to moderate in intensity. Most Common Adverse Events in Controlled Clinical Studies in Fibromyalgia: The most commonly observed treatment-related adverse events (≥5% and twice the rate of that seen in placebo) in pregabalin-treated patients were: dizziness (37.5%), somnolence (18.6%), weight gain (10.6%), dry mouth (7.9%), blurred vision (6.7%), peripheral edema (6.1%), constipation (5.8%), and disturbance in attention (5.3%). Adverse events were usually mild to moderate in intensity.

To monitor drug safety, Health Canada collects information on serious and unexpected effects of drugs. If you suspect a patient has had a serious or unexpected reaction to this drug, you may notify Health Canada by telephone: 1-866-234-2345.

#### **ADMINISTRATION** ΔH

#### DOSING CONSIDERATIONS

#### Patients with Impaired Renal Function

Pregabalin is primarily eliminated from the systemic circulation by renal excretion as unchanged drug. In some elderly patients and those with a medical history of significant renal insufficiency, daily dosages should be reduced accordingly (see Table in Supplemental Product Information).

#### Adults

Neuropathic pain associated with diabetic peripheral neuropathy and postherpetic neuralgia: The recom-mended starting dose for LYRICA is 150 mg/day, given in two or three divided doses (75 mg BID or 50 mg TID), with or without food in patients with a creatinine clearance rate of at least 60 mL/min. Efficacy of LYRICA has been demonstrated within the first week. Based on individual patient response and tolerability, the dose may be increased to 150 mg BID (300 mg/day) after one week.

For patients who experience significant and ongoing pain and can tolerate pregabalin 300 mg/day well, maximum daily dose of 600 mg (300 mg twice a day, BID) can be used. However, in clinical trials, LYRICA 600 mg/day did not provide additional significant efficacy and patients treated with this dose experienced markedly higher rates of adverse events and discontinued the trial more frequently (see Product Monograph, ADVERSE REACTIONS, Tables and 5). Doses above 600 mg/day have not been studied and are not recommended.

Neuropathic pain associated with spinal cord injury: The recommended starting dose for LYRICA 150 mg/day, given in two divided doses (75 mg BID), with or without food in patients with a creatinine clearance rate of at least 60 mL/min. Efficacy of LYRICA has been demonstrated within the first week. Based on individual patient response and tolerability, the dose may be increased to 150 mg BID (300 mg/day) after one week.

For patients who experience significant and ongoing pain and can tolerate pregabalin 300 mg/day well, a maximum daily dose of 600 mg (300 mg twice a day, BID) may be considered. Doses above 600 mg/day have not been studied and are not recommended.

Pain associated with fibromyalgia: The recommended dosage is 300 to 450 mg/day, given in two divided doses. The recommended starting dose for LYRICA is 150 mg/day, given in two divided doses (75 mg BID), with or without food in patients with a creatinine clearance rate of at least 60 mL/min. Based on individual response and tolerability, the dose may be increased to 150 mg BID (300 mg/day) after one week. Patients who do not experience sufficient benefit with 300 mg/day may be further increased to 225 mg BID (450 mg/day). In some patients, efficacy of LYRICA has been demonstrated within the first week.

For patients who experience significant and ongoing pain and can tolerate pregabalin 300 mg/day well, maximum daily dose of 600 mg (300 mg twice a day, BID) can be used. However, in clinical trials of fibromyalgia, LYRICA 600 mg/day did not provide additional significant efficacy and patients treated with this dose experienced significantly higher rates of adverse events and discontinued the trial more frequently (see Product Monograph, ADVERSE REACTIONS, Tables 7 and 10). In view of the dose-related adverse events, the decision to treat patients with doses above 450 mg/day should be based on clinical judgment of the treating physician. Doses above 600 mg/day have not been studied and are not recommended.

#### ADMINISTRATION

LYRICA is given orally with or without food.

#### **STUDY REFERENCES**

#### References:

- 1. LYRICA Product Monograph, Pfizer Canada Inc., June 21, 2010.
- Moulin DE et al. Pharmacological management of chronic neuropathic pain consensus statement and guidelines from the Canadian Pain Society. Pain Res Manage 2007;12:13-21.
- 3. Arnold LM et al. A 14-week, randomized, double-blinded, placebo-Controlled monotherapy trial of pregabalin in patients with fibromyalgia. J Pain 2008;9:792-805.

14-week, randomized, double-blind, multiple-dose, placebo-controlled, multicentre study. 745 patients who had moderate to-severe pain, i.e. mean baseline score (mean of the last 7 daily diary pain scores prior to study medication) of ≥4, and a diagnosis of fibromyalgia based on the ACR criteria. This study used an enriched population as placebo responders (>30% reduction in mean pain scores) during the one-week run-in phase were discontinued and did not enter the double-blind phase. 1.6% of patients screened (n=19/1,195) were reported to ere randomized to LYRICA 300 mg/day , 600 mg/day (n=188), or placebo to take acetaminophen up to 4 g/day number of completers was: LYRICA ay (n=125), 600 mg/day (n=113), or placebo (n=125). The primary endpoint was the reduction in endpoint pracebo (1=12). The printal endpoint was the reduction in endpoint mean pain scores. Pain scores rated on 11-point numerical scale from 0 (no pain) to 10 (worst possible pain) during the past 24 hours. Mean baseline pain scores were 6.7 for LYRICA 300 mg/day, 6.7 for 450 mg/day, 6.8 for 600 mg/day, and 6.6 for placebo.

Crofford LJ et al. Fibromyalgia relapse evaluation and efficacy for durability of meaningful relief (FREEDOM): a 6-month, double-blind, placebo-controlled trial with pregabalin. Pain 2008;136:419-31

26-week, long-term relapse observation study. Patients who met the ACR 26-week, ong term relapse observation study. Patients who met the ALM-criteria for fibromyalgia and who had a score of s-40 on the pain Visual Anatog Scale (VAS) were eligible to enter a 6-week, open-label, dose-optimization phase. During this phase, patients were titrated up to a total daily dose of 300 mg, 450 mg, or 600 mg. 566 LYRICA responders were randomized in the double-blind phase to either their optimized LYRICA dose (n=279) or to placebo (n=287). 38% of LYRICA responders completed 26 weeks of treatment vs 19% on placebo. The primary endopsit use time to lose of therapeutic response to constraints. endpoint was time to loss of therapeutic response. Loss of therapeutic response was defined as having either a <30% reduction in pain VAS score, or worsening of symptoms necessitating alternate treatment. Responders were defined as having a ≥50% reduction in pain on the VAS and self-rating on the Patient Global Impression of Change scale of "much improved" or "very much improved".

Freynbagen R *et al.* Efficacy of pregabalin in neuropathic pain evaluated in a 12-week, randomised, double-blind, multicentre, placebo-controlled trial of flexible- and fixed-dose regimens. *Pain* 2005:115:254-63.

In a 12-week, multicentre, randomized, double-blind, placebo-controlled study, 338 patients with either DPN (n=249) or PHN (n=89) were randomized to receive BID flexible-dose pregabalin (150-600 mg/day), fixed-dose pregabalin (600 mg/day) or placebo. In the flexible-dose arm, dose could be adjusted up or down over the first four weeks based on patients' individual response and tolerability The primary efficacy measurement was mean pain score at endpoint derived from ratings recorded by patients in a daily diary on an 11-point the result of the ratio of the result of th eek 1 and ps0.01, weeks 2-12).

Mease PJ et al. A randomized, double-blind, placebo-controlled, phase III trial of pregabalin in the treatment of patients with fibromyalgia. J Rheumatol 2008:35:502-14.

Multicentre, double-blind, 13-week, randomized trial, 748 patients woncenter, oudore unit, 13 week, nanoumize unit. No patients who met the ACR criteria for fibromyalgia and who had an average mean pain score of ≥4 on an 11-point numeric rating scale (NRS) during the baseline assessment were randomized to LYRICA 300 mg/day (n=185), 450 mg/day (n=183), 600 mg/day (n=190), or placebo (n=190). Patients were allowed to take acetaminophen up to 4 g/day as needed for pain relief. The number of completers was: LYRICA 300 mg/day (n=123), 450 mg/day (n=121), 600 mg/day (n=111), or placebo (n=130). The primary endpoint was the reduction in endpoint mean pain scores (mean of the last 7 daily pain scores while on study medication). Pain-related sleep difficulties were assessed using the Medical Outcomes Study-Sleep Scale (MOS-SS), a scale that runs from 0-100. Mean baseline MOS-SS score for overall sleep problem index was 65.0

#### SUPPLEMENTAL PRODUCT INFORMATION Warnings and Precaution

See the Product Monograph for further information on the following: tumorigenic potential, ophthalmological effects, peripheral edema, congestive heart failure, weight gain, dizziness and somnolence, sexual function/ reproduction, and special populations.

#### **Drug Interactions**

Overview: Since pregabalin is predominately excreted unchanged in the urine, undergoes negligible metabolism in humans (<2% of a dose recovered in urine as metabolites), does not inhibit drug metabolism in vitro, and is not bound to plasma proteins, LYRICA (pregabalin) is unlikely to produce, or be subject to, pharmacokinetic interactions.

Drug Abuse and Dependence/Liability: Pregabalin is not known to be active at receptor sites associated with drugs of abuse. As with any CNS active drug, physicians should carefully evaluate patients for history of drug abuse and observe them for signs of LYRICA misuse or abuse (e.g., development of tolerance, dose escalation, drug-seeking behaviour). ADMINISTRATION

Dosage Adjustment Based on Renal Function: Dosing adjustment should be based on creatinine clearance (Cl<sub>o</sub>), as indicated in Table 1. Pregabalin is effectively removed from plasma by hemodialysis. Over a A-hour hemodialysis treatment, plasma pregabalin concentrations are reduced by approximately 50%. For patients receiving hemodialysis, pregabalin daily dose should be adjusted based on renal function. In addition to the daily dose adjustment, a supplemental dose should be given immediately following every 4-hour hemodialysis treatment (see Table below)

Table 1. Pregabalin Dosage Adjustment Based on Renal Function

Creatinine Clearance (CL <sub>c</sub> ) (mL/min)	Total Pre Recor	egabalin Da nmended	Dose Regimen		
	Starting dose	up to Maximum			
≥60	150	300	450	600	BID or TID
30-60	75	150	225	300	BID or TID
15-30	25-50	75	100-150	150	QD or BID
<15	25	25-50	50-75	75	QD

Supplementary dosage following hemodialysis (mg)<sup>b</sup> Patients on the 25 mg QD regimen: take or ne supplemental d of 25 mg or 50 mg

Patients on the 25-50 mg QD regimen: take one supplemental dose of 50 mg or 75 mg

Patients on the 50-75 mg QD regimen: take one supplemental dose of 75 mg or 100 mg

Patients on the 75 mg QD regimen: take one supplemental dose of 100 mg or 150 mg

TID = Three divided doses; BID = Two divided doses; QD = Single daily dose. Based on individual patient response and tolerability

Total daily dose (mg/day) should be divided as indicated by dose regimen to provide mg/dose

<sup>b</sup> Supplementary dose is a single additional dose

#### Overdosage

For management of a suspected drug overdose, contact your regional Poison Control Centre.

Signs, Symptoms and Laboratory Findings of Acute Overdosage in Humans: The highest known dose of pregabalin received in the clinica development program in which there was no fatal outcome was 15,000 mg in 1 patient. The types of adverse events experienced by patients who received an overdose were not clinically different from other patients receiving recommended doses of pregabalin. In post-marketing experience, fatal outcomes in cases in which pregabalin has been taken in combination with other medications have been reported with a pregabalin overdose as low as 800 mg in a day. In none of these cases has pregabalin been established as the cause of death or in pregabalin monotherapy. The lowest fatal dose with pregabalin alone has not yet been identified.

The most commonly reported adverse events observed when pregabalin was taken in overdose (dose range from 800 mg/day up to 11,500 mg as a single dose) included affective disorder, somnolence, confusional state, depression, agitation, and restlessness

Treatment or Management of Overdose: There is no specific antidote for overdose with pregabalin. If indicated, elimination of unabsorbed drug may be attempted by emesis or gastric lavage; usual precautions should be boserved to maintain the airway. General supportive care of the patient is indicated including monitoring of vital signs and observation of the clinical status of the patient. A Certified Poison Control Center should be contacted for up-to-date information on the management of overdose with pregabalin. Hemodialvsis: Standard hemodialvsis procedures result in significant censidered in cases of overdose. Although hemodialysis has not been performed in the few known cases of overdose, it may be indicated by the patient's clinical state or in patients with significant renal impairment.

#### Availability of Dosage Forms

LYRICA is available in dosage strengths of 25 mg, 50 mg, 75 mg, 100 mg\*, 150 mg, 200 mg\*, 225 mg, and 300 mg capsules. Not commercially available in Canada

For a copy of the Product Monograph or full Prescribing Information, please contact: Pfizer Canada Medical Information at 1-800-463-6001 or visit www.pfizer.ca.





Working together for a healthier world"

© 2010 Pfizer Canada Inc. Kirkland, Quebec H9J 2M5

<sup>TM</sup> Pfizer Inc., used under license LYRICA® C.P. Pharmaceuticals International C.V., owner/Pfizer Canada Inc., Licensee

	bind phase. no is of putonto solo
	be placebo responders. Patients we
	(n=183), 450 mg/day (n=190)
	(n=184). Patients were allowed t
	as needed for pain relief. The r
	300 mg/day (n=123), 450 mg/da
1 - I	

# NEUROSURGICAL MONITORING TECHNOLOGIST (CERTIFIED) NEUROSURGERY

Requisition #: 1433627 Facility: Health Sciences Centre Job Location: Canada-Manitoba-Winnipeg Job Stream: Professional/Technical Job Type: Permanent Position Status: Full Time Employee Group: MAHCP EFT: 1.0 Anticipated Shift: Days Start Date of Employment: ASAP Educational Requirements: Bachelors Degree Languages Required: English

#### Qualifications

• Relevant Bachelors Degree from a recognized University required. Bachelor of Science or similar Life Sciences Degree preferred. An equivalent combination of education and experience as recognized by the Centre may be considered.

• Registered Electrophysiology Technologist (e.g. EEG, EMG, etc.) preferred.

• Certified by the American Board of Registered Electrodiagnostic Technicians (ABRET) in Neuro Intraoperative Monitoring (CNIM), required.

• The ability and initiative to self teach is essential.

• In addition, the incumbent must attend relevant continuing education programs in operative monitoring, as well as in other related neurodiagnostic areas, on an ongoing basis and as requested by the Neurophysiologist.

• Minimum of one year prior experience as a Neurosurgical Monitoring Technician performing intraoperative monitoring is required.

• Demonstrated ability to communicate effectively both verbally and in writing.

• Must have excellent interpersonal skills.

• Ability to function proficiently in the faced paced environment of the OR.

• Preference will be given to candidates competent in an Aboriginal language and/or knowledgeable in Aboriginal customs, beliefs, practices.

This position is subject to a Criminal Record Check. The successful candidate will be responsible for any service charges incurred.

#### Duties

Under the general direction of the Neurophysiologist, the incumbent performs routine and complex intra- and perioperative neurodiagnostic procedures to identify pertinent neuronal structures. This includes the set up, performance of, and initial interpretation of Evoked Responses, EMG, EEG, Nerve Conduction Velocity (NCV) and Motor Evoked Potential (MEP) procedures. Provides intraoperative neurophysiological assessments to the clinical team to facilitate optimal neurosurgical outcome. Provides technical and scientific expertise to formulate, submit and conduct research initiatives arising from intraoperative results. Performs additional procedures (e.g. TCDs, CBF, Neuronavigation) as required. Operates, cleans, maintains and troubleshoots equipment.

**Physical Demands and Working Conditions:** Good physical and mental health and manual dexterity. If no Neurosurgical Monitoring Technologists have applied, consideration may be made to underfill this position with a Neurosurgical Monitoring Technician.

**Salary:** Technologist (Certified) Effective April 1, 2009-\$30.125, \$31.039, \$31.975, \$32.936, \$33.928, \$34.945, \$35.993 MAHCP. Technician (Uncertified) Effective April 1, 2009 - \$26.741, \$27.543, \$28.371, \$29.220, \$30.097, \$30.999, \$31.931 MAHCP

Send resume to Manager Physician Services, GC127C – 820 Sherbrook Street, Winnipeg, MB R3A 1R9





Prescribing Summary

## Patient Selection Criteria

# THERAPEUTIC CLASSIFICATION: 5-HT, Receptor Agonist INDICATIONS AND CLINICAL USE

#### Adults

MAXALT<sup>®</sup> is indicated for acute treatment of migraine attacks with or without aura in adults. MAXALT<sup>®</sup> is not intended for the prophylactic therapy of migraine or for use in the management of hemiplegic, ophthalmoplegic or basilar migraine (see CONTRAINDICATIONS in the Supplemental Product Information section). Safety and effectiveness of MAXALT<sup>®</sup> have not been established for cluster headache, which is present in an older, predominantly male population.

#### Pediatrics (<18 years of age)

The safety and efficacy of MAXALT® has not been established in patients under 18 years of age and its use in this age group is not recommended (see WARNINGS AND PRECAUTIONS).

#### Geriatrics (>65 years of age)

The safety and effectiveness of MAXALT® has not been adequately studied in individuals over 65 years of age. Its use in this age group is, therefore, not recommended (see WARNINGS AND PRECAUTIONS).

#### **Special Populations and Conditions**

For use in special populations (see Supplemental Product Information, WARNINGS AND PRECAUTIONS, Special Populations and Conditions).

#### CONTRAINDICATIONS

MAXALT<sup>®</sup> is contraindicated in patients with history, symptoms, or signs of ischemic cardiac, cerebrovascular or peripheral vascular syndromes, valvular heart disease or cardiac arrhythmias (especially tachycardias). In addition, patients with other significant underlying cardiovascular diseases (e.g., atherosclerotic disease, congenital heart disease) should not receive MAXALT<sup>®</sup>. Ischemic cardiac syndromes include, but are not restricted to, angina pectoris of any type (e.g., stable angina of effort and vasospastic forms of angina such as the Prinzmetal's variant), all forms of myocardial infarction, and silent myocardial ischemia. Cerebrovascular syndromes include, but are not limited to, strokes of any type as well as transient ischemic attacks (TIAs).

Peripheral vascular disease includes, but is not limited to, ischemic bowel disease, or Raynaud's syndrome (see WARNINGS AND PRECAUTIONS).

Because MAXALT<sup>®</sup> may increase blood pressure, it is contraindicated in patients with uncontrolled or severe hypertension (see WARNINGS AND PRECAUTIONS).

MAXALT® is contraindicated within 24 hours of treatment with another 5-HT<sub>1</sub> agonist, or an ergotamine-containing or ergot-type medication like dihydroergotamine or methysergide.

MAXALT® is contraindicated in patients with hemiplegic, ophthalmoplegic or basilar migraine.

Concurrent administration of MAO inhibitors or use of rizatriptan within 2 weeks of discontinuation of MAO inhibitor therapy is contraindicated (see Drug Interactions).

Because there are no data available, MAXALT<sup>®</sup> is contraindicated in patients with severe hepatic impairment. MAXALT\* is contraindicated in patients who are hypersensitive to rizatriptan or any component of the formulation.



#### WARNINGS AND PRECAUTIONS

#### General

 $\mathsf{MAXALT}^{\circledast}$  should only be used where a clear diagnosis of migraine has been established.

For a given attack, if a patient has no response to the first dose of rizatriptan, the diagnosis of migraine should be reconsidered before administration of a second dose.

#### **Psychomotor Effect**

Dizziness, somnolence and asthenia/fatigue were experienced by some patients in clinical trials with MAXALT® (see ADVERSE EVENTS). Patients should be advised to avoid driving a car or operating hazardous machinery until they are reasonably certain that MAXALT® does not adversely affect them.

#### Cardiovascular

#### Risk of Myocardial Ischemia and/or Infarction and Other Adverse Cardiac Events

MAXALT® has been associated with transient chest and/ or neck pain and tightness which may resemble angina pectoris. Following the use of other 5-HT<sub>1</sub> agonists, in rare cases these symptoms have been identified as being the likely result of coronary vasospasm or myocardial ischemia. Rare cases of serious coronary events or arrhythmia have occurred following use of other 5-HT<sub>1</sub> agonists, and may therefore also occur with MAXALT®. Because of the potential of this class of compounds (5-HT<sub>1B/1D</sub> agonists) to cause coronary vasospasm, MAXALT® should not be given to patients with documented ischemic or vasospastic coronary artery disease (see CONTRAINDICATIONS). It is strongly recommended that MAXALT® not be given to patients in whom unrecognized coronary artery disease (CAD) is predicted by the presence of risk factors (e.g., hypertension, hypercholesterolemia, smoker, obesity, diabetes, strong family history of CAD, female with surgical or physiological menopause, or male over 40 years of age) unless a cardiovascular evaluation provides satisfactory clinical evidence that the patient is reasonably free of coronary artery and ischemic myocardial disease or other significant underlying cardiovascular disease. The sensitivity of cardiac diagnostic procedures to detect cardiovascular disease or predisposition to coronary artery vasospasm is unknown. If, during the cardiovascular evaluation, the patient's medical history, electrocardiographic or other investigations reveal findings indicative of, or consistent with, coronary artery vasospasm or myocardial ischemia, MAXALT® should not be administered (see CONTRAINDICATIONS).

For patients with risk factors predictive of CAD, who are considered to have a satisfactory cardiovascular evaluation, the first dose of rizatriptan should be administered in the setting of a physician's office or similar medically staffed and equipped facility. Because cardiac ischemia can occur in the absence of clinical symptoms, consideration should be given to obtaining on the first occasion of use an electrocardiogram (ECG) during the interval immediately following MAXALT®, in these patients with risk factors. However, an absence of drug-induced cardiovascular effects on the occasion of the initial dose does not preclude the possibility of such effects occurring with subsequent administrations.

Intermittent long-term users of MAXALT<sup>®</sup> who have or acquire risk factors predictive of CAD, as described above, should receive periodic interval cardiovascular evaluation as they continue to use MAXALT<sup>®</sup>.

If symptoms consistent with angina occur after the use of MAXALT<sup>®</sup>, ECG evaluation should be carried out to look for ischemic changes.

The systematic approach described above is intended to reduce the likelihood that patients with unrecognized cardiovascular disease will be inadvertently exposed to MAXALT<sup>®</sup>. Discomfort in the chest, neck, throat and jaw (including pain, pressure, heaviness and tightness) has been reported after administration of rizatriptan. Because drugs in this class may cause coronary artery vasospasm, patients who experience signs or symptoms suggestive of angina following dosing should be evaluated for the presence of CAD or a predisposition to Prinzmetal's variant angina before receiving additional doses of medication, and should be monitored electrocardiographically if dosing is resumed and similar symptoms recur. Similarly, patients who experience other symptoms or signs suggestive of decreased arterial flow, such as ischemic bowel syndrome or Raynaud's syndrome following MAXALT® administration should be evaluated for atherosclerosis or predisposition to vasospasm (see CONTRAINDICATIONS).

## Cardiac Events and Fatalities Associated with $5\text{-HT}_1$ Agonists

MAXALT\* may cause coronary artery vasospasm. Serious adverse cardiac events, including acute myocardial infarction, life-threatening disturbances of cardiac rhythm, and death have been reported within a few hours following the administration of 5-HT, agonists. Considering the extent of use of 5-HT, agonists in patients with migraine, the incidence of these events is extremely low.

#### Premarketing Experience with MAXALT®

Among the approximately 4200 patients who were treated with at least a single oral dose of either 5 or 10 mg rizatriptan in premarketing clinical trials of MAXALT<sup>®</sup>, electrocardiac adverse experiences were observed in 33 patients. One patient was reported to have chest pain with possible ischemic ECG changes following a single dose of 10 mg.

#### Postmarketing Experience with MAXALT®

Serious cardiovascular events have been reported in association with the use of MAXALT®. The uncontrolled nature of postmarketing surveillance, however, makes it impossible to determine definitively the proportion of reported cases that were actually caused by MAXALT® or to reliably assess causation in individual cases.

# Cerebrovascular Events and Fatalities Associated with $\ensuremath{\mathsf{5}\text{-}\mathsf{HT}_1}$ Agonists

Cerebral hemorrhage, subarachnoid hemorrhage, stroke, and other cerebrovascular events have been reported in patients treated with 5-HT<sub>1</sub> agonists; and some have resulted in fatalities. In a number of cases, it appears possible that the cerebrovascular events were primary, the agonist having been administered in the incorrect belief that the symptoms experienced were a consequence of migraine, when they were not. Before treating migraine headaches with MAXALT® in patients not previously diagnosed as migraineurs, and in migraineurs who present with atypical symptoms, care should be taken to exclude other potentially serious neurological conditions. If a patient does not respond to the first dose, the opportunity should be taken to review the diagnosis before a second dose is given. It should be noted that patients with migraine may be at increased risk of certain cerebrovascular events (e.g., stroke, hemorrhage, transient ischemic attack).

# Special Cardiovascular Pharmacology Studies with Another 5-HT\_ Agonist

In subjects (n=10) with suspected coronary artery disease undergoing angiography, a 5-HT<sub>1</sub> agonist at a subcutaneous dose of 1.5 mg produced an 8% increase in aortic blood pressure, an 18% increase in pulmonary artery blood pressure, and an 8% increase in systemic vascular resistance. In addition, mild chest pain or tightness was reported by four subjects. Clinically significant increases in blood pressure were experienced by three of the subjects (two of whom also had chest pain/discomfort). Diagnostic angiogram results revealed that 9 subjects had normal coronary arteries and one had insignificant coronary artery disease.

In an additional study with this same drug, migraine patients (n=35) free of cardiovascular disease were subjected to assessments of myocardial perfusion by positron emission tomography while receiving a subcutaneous 1.5 mg dose in the absence of a migraine attack. Reduced coronary vasodilatory reserve ( $\sim$ 10%), increased coronary resistance ( $\sim$ 20%), and decreased hyperemic myocardial blood flow

\*Registered Trademark of Merck Sharp & Dohme Corp., a subsidiary of Merck & Co., Inc. Used under license.

(~10%) were noted. The relevance of these findings to the use of the recommended oral dose of this  $5\text{-}HT_1$  agonist is not known.

Similar studies have not been done with MAXALT®. However, owing to the common pharmacodynamic actions of  $5\text{-}HT_1$  agonists, the possibility of cardiovascular effects of the nature described above should be considered for any agent of this pharmacological class.

#### **Other Vasospasm-Related Events**

 $5\text{-}HT_1$  agonists may cause vasospastic reactions other than coronary artery vasospasm. Extensive postmarket experience has shown the use of another  $5\text{-}HT_1$  agonist to be associated with rare occurrences of peripheral vascular ischemia and colonic ischemia with abdominal pain and bloody diarrhea.

#### **Increase in Blood Pressure**

Significant elevation in blood pressure, including hypertensive crisis, has been reported on rare occasions in patients receiving 5-HT, agonists with and without a history of hypertension. In healthy young male and female subjects who received maximal doses of MAXALT® (10 mg every 2 hours for 3 doses), slight increases in blood pressure (approximately 2-3 mmHg) were observed. Rizatriptan is contraindicated in patients with uncontrolled or severe hypertension (see CONTRAINDICATIONS). In patients with controlled hypertension, MAXALT® should be administered with caution, as transient increases in blood pressure and peripheral vascular resistance have been observed in a small portion of patients.

#### Endocrine and Metabolism Phenylketonurics

Phenylketonuric patients should be informed that MAXALT RPD® Wafers contain phenylalanine (a component of aspartame). Each 5 mg wafer contains 1.05 mg phenylalanine, and each 10 mg wafer contains 2.10 mg phenylalanine.

#### Hepatic/Biliary/Pancreatic

Rizatriptan should be used with caution in patients with moderate hepatic insufficiency due to an increase in plasma concentrations of approximately 30% (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations and Conditions in the Product Monograph and DOSAGE AND ADMINISTRATION). Since there are no data in patients with severe hepatic impairment, rizatriptan is contraindicated in this population (see CONTRAINDICATIONS and DOSAGE AND ADMINISTRATION).

#### Immune

Rare hypersensitivity (anaphylaxis/anaphylactoid) reactions may occur in patients receiving  $5-HT_1$  agonists such as MAXALT<sup>®</sup>. Such reactions can be life threatening or fatal. In general, hypersensitivity reactions to drugs are more likely to occur in individuals with a history of sensitivity to multiple allergens. Owing to the possibility of cross-reactive hypersensitivity reactions, MAXALT<sup>®</sup> should not be used in patients having a history of hypersensitivity to chemically-related  $5-HT_1$  receptor agonists.

#### Neurologic

Care should be taken to exclude other potentially serious neurologic conditions before treating headache in patients not previously diagnosed with migraine or who experience a headache that is atypical for them. There have been rare reports where patients received 5-HT<sub>1</sub> agonists for severe headache that were subsequently shown to have been secondary to an evolving neurological lesion. For newly diagnosed patients or patients presenting with atypical symptoms, the diagnosis of migraine should be reconsidered if no response is seen after the first dose of MAXALT<sup>®</sup>.

#### Seizures

Caution should be observed if MAXALT<sup>®</sup> is to be used in patients with a history of epilepsy or structural brain lesions which lower the convulsion threshold. There have been very rare reports of seizures following administration of MAXALT<sup>®</sup> in patients with or without risk factors or previous history of seizures (see ADVERSE REACTIONS, Post-Marketing Adverse Reactions, Nervous System in the Supplemental Product Information).

#### Ophthalmologic Binding to Melanin-Containing Tissues

The propensity for rizatriptan to bind melanin has not been investigated. Based on its chemical properties, rizatriptan may bind to melanin and accumulate in melanin-rich tissue (e.g., eye) over time. This raises the possibility that rizatriptan could cause toxicity in these tissues after extended use. There were, however, no adverse ophthalmologic changes related to treatment with rizatriptan in the one-year dog toxicity study. Although no systematic monitoring of ophthalmologic function was undertaken in clinical trials, and no specific recommendations for ophthalmologic monitoring are offered, prescribers should be aware of the possibility of long-term ophthalmologic effects.

#### Renal

Rizatriptan should be used with caution in dialysis patients due to a decrease in the clearance of rizatriptan, resulting in approximately 44% increase in plasma concentrations (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations and Conditions in the Product Monograph, and DOSAGE AND ADMINISTRATION).

# Selective Serotonin Reuptake Inhibitors/Serotonin Norepinephrine Reuptake Inhibitors and Serotonin Syndrome

Cases of life-threatening serotonin syndrome have been reported during combined use of selective serotonin reuptake inhibitors (SSRIs)/serotonin norepinephrine reuptake inhibitors (SSRIs) and triptans. If concomitant treatment with MAXALT® and SSRIs (e.g., sertraline, escitalopram oxalate, and fluoxetine) or SNRIs (e.g., venlafaxine, duloxetine) is clinically warranted, careful observation of the patient is advised, particularly during treatment initiation and dose increases. Serotonin syndrome symptoms may include mental status changes (e.g., agitation, hallucinations, coma), autonomic instability (e.g., tachycardia, labile blood pressure, hyperthermia), neuromuscular aberrations (e.g., hyperreflexia, incoordination) and/or gastrointestinal symptoms (e.g., nausea, vomiting, diarrhea) (see DRUG INTERACTIONS).

#### **Special Populations and Conditions**

For use in special populations (see Supplemental Product Information, WARNINGS AND PRECAUTIONS, Special Populations and Conditions).

#### **ADVERSE REACTIONS**

(see Supplemental Product Information for full listing)

#### **Adverse Drug Reaction Overview**

Serious cardiac events, including some that have been fatal, have occurred following use of 5-HT<sub>1</sub> agonists. These events are extremely rare and most have been reported in patients with risk factors predictive of CAD. Events reported have included coronary artery vasospasm, transient myocardial ischemia, myocardial infarction, ventricular tachycardia, and ventricular fibrillation (see CONTRAINDICATIONS, WARNINGS AND PRECAUTIONS).

#### Long-Term Safety

In long-term extension studies, a total of 1854 patients treated 16,150 migraine attacks with MAXALT® 5 mg Tablets and 24,043 attacks with MAXALT® 10 mg Tablets over a period of up to 1 year. In general, the types of clinical adverse experiences observed in the extension studies were similar to those observed in the acute studies. However, the incidences of most clinical adverse events were approximately 3-fold higher in extension, as expected, based on increased observation time. The most common adverse events per attack (defined as occurring at an incidence of at least 1%) for MAXALT® 5 mg and 10 mg, respectively, were as follows: nausea (3%, 4%), dizziness (2%, 2%), somnolence 2%, 4%), asthenia/fatique (2%, 2%), headache (1%, 2%), vomiting (1%, <1%), chest pain (<1%, 1%) and paresthesia (<1%, 2%). Due to the lack of placebo controls in the extension studies, the role of MAXALT® in causation cannot be reliably determined.

To report a suspected adverse reaction, please contact Merck Frosst Canada Ltd. by:

Toll-free telephone: 1-800-567-2594 Toll-free fax: 1-877-428-8675 By regular mail: Merck Frosst Canada Ltd., P.O. Box 1005, Pointe-Claire – Dorval, QC H9R 4P8

#### DRUG INTERACTIONS

#### **Ergot-Containing Drugs**

Ergot-containing drugs have been reported to cause prolonged vasospastic reactions. Because there is a theoretical basis that these effects may be additive, use of ergotamine-containing or ergot-type medications (like dihydroergotamine or methysergide) and rizatriptan within 24 hours is contraindicated (see CONTRAINDICATIONS).

#### Monoamine Oxidase Inhibitors

Rizatriptan is principally metabolized via monoamine oxidase, 'A' subtype (MAO-A). In a drug interaction study, when MAXALT® 10 mg was administered to subjects (n=12) receiving concomitant therapy with the selective, reversible MAO-A inhibitor, moclobemide 150 mg t.i.d., there were mean increases in rizatriptan AUC and C<sub>max</sub> of 119% and 41%, respectively; and the AUC of the active N-monodesmethyl metabolite of rizatriptan was increased more than 400%. The interaction would be expected to be greater with irreversible MAO inhibitors. Drug interaction studies were not conducted with selective MAO-B inhibitors.

The specificity of MAO-B inhibitors diminishes with higher doses and varies among patients. Therefore, co-administration of rizatriptan in patients taking MAO-A or MAO-B inhibitors is contraindicated (see CONTRAINDICATIONS).

#### Nadolol/Metoprolol

In a drug interactions study, effects of multiple doses of nadolol 80 mg or metoprolol 100 mg every 12 hours on the pharmacokinetics of a single dose of 10 mg rizatriptan were evaluated in healthy subjects (n=12). No pharmacokinetic interactions were observed.

#### **Oral Contraceptives**

In a study of concurrent administration of an oral contraceptive during 6 days of administration of MAXALT\* (10-30 mg/day) in healthy female volunteers (n=18), rizatriptan did not affect plasma concentrations of ethinyl estradiol or norethindrone.

#### Other 5-HT<sub>1</sub> Agonists

The administration of rizatriptan with other  $5\text{-HT}_1$  agonists has not been evaluated in migraine patients.

Because their vasospastic effects may be additive, co-administration of rizatriptan and other 5-HT<sub>1</sub> agonists within 24 hours of each other is contraindicated (see CONTRAINDICATIONS).

#### Propranolol

MAXALT<sup>®</sup> should be used with caution in patients receiving propranolol, since the pharmacokinetic behavior of rizatriptan during co-administration with propranolol may be unpredictable. In a study of concurrent administration of propranolol 240 mg/day and a single dose of rizatriptan 10 mg in healthy subjects (n=11), mean plasma AUC and C<sub>max</sub> for rizatriptan were increased by 70% and 75%, respectively, during propranolol administration. In one subject, a 4-fold increase in AUC and 5-fold increase in C<sub>max</sub> was observed. This subject was not distinguishable from the others based on demographic characteristics. The AUC of the active N-monodesmethyl metabolite of rizatriptan was not affected by propranolol (see DOSAGE AND ADMINISTRATION).

# Selective Serotonin Reuptake Inhibitors / Serotonin Norepinephrine Reuptake Inhibitors and Serotonin Syndrome

Cases of life-threatening serotonin syndrome have been reported in post-marketing experience during combined use of selective serotonin reuptake inhibitors (SSRIs) or serotonin norepinephrine reuptake inhibitors (SNRIs) and triptans (see WARNINGS AND PRECAUTIONS).

In a pharmacokinetic study with paroxetine and rizatriptan, paroxetine had no influence on the plasma levels of rizatriptan.

#### Food

Interactions with food have not been studied. Food has no significant effect on the bioavailability of rizatriptan but delays the time to reach peak concentration by an hour. In clinical trials, MAXALT<sup>®</sup> was administered without regard to food.

#### 68 **Administration**

#### DOSAGE AND ADMINISTRATION

(see Product Monograph for complete information)

#### **Dosing Considerations**

MAXALT® is recommended only for the acute treatment of migraine attacks. MAXALT® should not be used prophylactically. Controlled trials have not established the effectiveness of a second dose if the initial dose is ineffective.

The safety of treating, on average, more than four headaches in a 30-day period has not been established.

**Recommended Dose and Dosage Adjustment** 

#### ADULTS

#### MAXALT® Tablets and MAXALT RPD® Wafers

The recommended single adult dose is 5 mg. The maximum recommended single dose is 10 mg. There is evidence that the 10 mg dose may provide a greater effect than the 5 mg dose (see CLINICAL TRIALS in the Product Monograph). The choice of dose should therefore be made on an individual basis, weighing the possible benefit of the 10 mg dose with the potential risk for increased adverse events.

For MAXALT RPD® Wafers, administration with liquid is not necessary. The wafer is packaged in a blister within an outer aluminum pouch. Patients should be instructed not to remove the blister from the outer pouch until just prior to dosing. The blister pack should then be peeled open with dry hands and the wafer placed on the tongue, where it will dissolve and be swallowed with the saliva.

#### Redosina

Doses should be separated by at least 2 hours; no more than a total of 20 mg (Tablets or Wafers) should be taken in any 24-hour period.

#### **Patients receiving propranolol**

A single 5 mg dose of MAXALT® should be used. In no instances should the total daily dose exceed 10 mg per day, given in two doses, separated by at least two hours (see DRUG INTERACTIONS).

#### **Renal Impairment**

In hemodialysis patients with severe renal impairment (creatinine clearance <2 mL/min/1.73 m<sup>2</sup>), the AUC of rizatriptan was approximately 44% greater than in patients with normal renal function (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations and Conditions in the Product Monograph). Consequently, if treatment is deemed advisable in these patients, the 5 mg MAXALT® Tablet or Wafer should be administered. No more than a total of 10 mg should be taken in any 24-hour period. Repeated dosing in renally impaired patients has not been evaluated.

#### **Hepatic Impairment**

MAXALT® is contraindicated in patients with severe hepatic impairment (Child-Pugh grade C) due to the absence of safety data. Plasma concentrations of rizatriptan were approximately 30% greater in patients with moderate hepatic insufficiency (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations and Conditions in the Product Monograph). Consequently, if treatment is deemed advisable in the presence of moderate hepatic impairment, the 5 mg MAXALT® Tablet or Wafer should be administered. No more than a total of 10 mg should be taken in any 24-hour period. Repeated dosing in hepatically impaired patients has not been evaluated.

#### **Patients with Hypertension**

MAXALT® should not be used in patients with uncontrolled or severe hypertension. In patients with mild to moderate controlled hypertension, patients should be treated cautiously at the lowest effective dose.

#### OVERDOSAGE

No overdoses of MAXALT® were reported during clinical trials.

Rizatriptan 40 mg (administered as either a single dose or as two doses with a 2-hour interdose interval) was generally well tolerated in over 300 patients; dizziness and somnolence were the most common drug-related adverse effects.

In a clinical pharmacology study in which 12 subjects received rizatriptan, at total cumulative doses of 80 mg (given within four hours), two subjects experienced syncope and/or bradycardia. One subject, a female aged 29 years,

developed vomiting, bradycardia, and dizziness beginning three hours after receiving a total of 80 mg rizatriptan (administered over two hours); a third degree AV block, responsive to atropine, was observed an hour after the onset of the other symptoms. The second subject, a 25-year-old male, experienced transient dizziness, syncope, incontinence, and a 5-second systolic pause (on ECG monitor) immediately after a painful venipuncture. The venipuncture occurred two hours after the subject had received a total of 80 mg rizatriptan (administered over four hours).

In addition, based on the pharmacology of rizatriptan, hypertension or other more serious cardiovascular symptoms could occur after overdosage. Gastrointestinal decontamination (i.e., gastric lavage followed by activated charcoal) should be considered in patients suspected of an overdose with MAXALT®. The elimination half-life of rizatriptan is 2 to 3 hours (see ACTION AND CLINICAL PHARMACOLOGY in the Product Monograph). Clinical and electrocardiographic monitoring should be continued for at least 12 hours, even if clinical symptoms are not observed.

There is no specific antidote to rizatriptan. In cases of severe intoxication, intensive care procedures are recommended, including establishing and maintaining a patent airway, ensuring adequate oxygenation and ventilation, and monitoring and support of the cardiovascular system.

The effects of hemo- or peritoneal dialysis on serum concentrations of rizatriptan are unknown.

#### Supplemental Product Information WARNINGS AND PRECAUTIONS Special Populations and Conditions

Special Populations and Londmons Pregnant Women: In a reproduction study in rats, birth weights and pre- and post-weaning weight gain were reduced in the offspring of females treated prior to and during mating and throughout gestation and lactation. These effects occurred in the absence of any apparent maternal toxicity (maternal plasma drug exposures were 22 and 337 times, respectively, the exposure in humans receiving the maximum recommended daily dose (MRDD) of 20 mg). The developmental no-effect dose was equivalent to 2.25 times human ervorsure at the MRDD. exposure at the MRDD.

In embryofetal development studies, no teratogenic effects were observed when pregnant rats and rabbits were administered doses at the equivalent of 337 times and 168 times, respectively, the human MRDD, during organogenesis. So'r unles diar too sinnes, respectively, the initial mixed, builty of gala operasis, However, fetal weights were decreased in conjunction with decreased maternal weight gain at these same doses. The developmental no-effect dose in both rats and rabbits was 22 times the human MRDD. Toxicokinetic studies demonstrated placental transfer of drug in both species.

There are no adequate and well-controlled studies in pregnant women; therefore, rizatriptan should be used during pregnancy only if the potential benefit justifies the potential risk to the fetus.

#### Impairment of Fertility

In a fertility study in rats, altered estrus cyclicity and delays in time to mating were observed in females treated orally with an equivalent of 337 times the maximum recommended daily dose (MRDD) of 20 mg in humans. The no effect dose was 22 times the MRDD. There was no impairment of fertility or reproductive performance in male rats treated with up to 825 times the MRDD.

Nursing Women: It is not known whether this drug is excreted in human milk. Because many drugs are excreted in human milk, caution should be exercised when MAXALT® is administered to women who are breast-feeding. Rizatriptan is extensively excreted in rat milk, at a level of 5-fold or greater than maternal plasma levels.

Tables (C 18 years of age): MAXALT® is not recommended for use in patients under 18 years of age): MAXALT® is not recommended for use in 291 adolescent migraineurs, aged 12-17 years, the efficacy of MAXALT® Tablets (5 mg) was not different from that of placebo (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations and Conditions in the product monograph).

**Geriatrics (> 65 years of age):** The safety and effectiveness of MAXALT® has not been adequately studied in individuals over 65 years of age. The risk of adverse reactions to this drug may be greater in elderly patients, as they are more likely to have decreased hepatic function, be at higher risk for CAD, and studies with MAXALT® did not include a substantial number of patients over 65 years of age (n=17). Its use in this age group is, therefore, not recommended

#### Special Disease Conditions:

MXALT® should be administered with caution to patients with diseases that may alter the absorption, metabolism, or excretion of drugs (see ACTION AND CLINICAL PHARMACOLOGY, Special Populations and Conditions in the product monograph)

Monitoring and Laboratory Tests No specific laboratory tests are recommended for monitoring patients prior to and/or after treatment with MAXALT®.

#### ADVERSE REACTIONS

#### **Clinical Trial Adverse Drug Reactions**

Because clinical trials are conducted under very specific conditions the adverse reaction rates observed in the clinical trials may not reflect the rates observed in practice and should not be compared to the rates in the clinical trials of another drug. Adverse drug reaction information from clinical trials is useful for identifying drug-related adverse events and for approximating rates.

#### Experience in Controlled Clinical Trials with MAXALT®

# Typical 5-HT, Agonist Adverse Reactions As with other 5-HT, agonists, MAXALT® has been associated with sensations of heaviness, pressure, lightness or pain which may be intense. These may occur in any part of the body including the chest, throat, neck, jaw and upper limb.

Acute Safety Adverse experiences to rizatriptan were assessed in controlled clinical trials that

Tablets. The most common adverse events during treatment with MAXALT® were asthenia/fatigue, somnolence, pain/pressure sensation and dizziness. These events appeared to be dose-related. In long-term extension studies where patients were allowed to treat multiple attacks for up to 1 year, 4% (59 out of 1525 patients) withdrew because of adverse experiences

Tables 1 and 2 list the adverse events regardless of drug relationship (incidence  $\geq 1\%$  and greater than placebo) after a single close of MXXALT® Tablets and MXALT RPD® Waters, respectively. Most of the adverse events appear to be dose-related. The events cited reflect experience gained under closely monitored conditions of clinical trials in a highly selected patient population In actual clinical practice or in other clinical trials, these frequency estimates may not apply, as the conditions of use, reporting behavior, and the kinds of patients treated may differ.

#### Table 1

#### Incidence (< 1% and Greater than Placebo) of Adverse Experiences After a Single Dose of MAXALT® Tablets or Placebo (Prior to Subsequent Dose) in Phase III Controlled Clinical Trials<sup>†</sup>

		% of Patients	\$
	Placebo	MAXALT* 5 mg	MAXALT® 10 mg
Number of Patients	627	977	1167
Symptoms of Potentially Card	iac Origin		
Upper Limb Sensations*	1.3	1.7	1.8
Chest Sensations*	1.0	1.6	3.1
Neck/Throat/Jaw Sensations*	0.6	1.4	2.5
Palpitations	0.2	0.9	1.0
Body as a Whole			
Asthenia/Fatigue	2.1	4.2	6.9
Abdominal Pain	1.0	1.7	2.2
Digestive System			
Nausea	3.5	4.1	5.7
Dry Mouth	1.3	2.6	3.0
Vomiting	2.1	1.6	2.3
Nervous System			
Dizziness	4.5	4.2	8.9
Sompoience	3.5	4.2	8.4
Headache	0.8	1.8	2.1
Paresthesia	1.0	1.5	2.9
Tremor	1.0	1.3	0.3
Insomnia	0.3	1.0	0.3
Skin and Skin Appendage	0.0	1.0	0.0
Flushing	1.0	0.6	11

\*The term "sensations" encompasses adverse events described as pain, dis-comfort, pressure, heaviness, constriction, tightness, heat/burning sensation, paresthesia, numbness, tingling, weakness and strange sensations. Data from Studies 022, 025, 029 and 030.

#### Table 2

# Incidence (≥ 1% and Greater than Placebo) of Adverse Experiences After a Single Dose of MAXALT RPD® Wafers or Placebo (Prior to Subsequent Dose) in Phase III Controlled Clinical Trials\*

		% of Patients	3
	Placebo	MAXALT RPD® 5 mg	MAXALT RPD® 10 mg
Number of Patients	283	282	302
Symptoms of Potentially Card	iac Origin		
Chest Sensations*	0.4	1.4	1.7
Neck/throat/Jaw Sensations*	0.4	1.4	2.0
Tachycardia	1.1	1.4	0.3
Upper Limb Sensations*	0.4	0.7	2.0
Palpitations	0.4	0.4	1.0
Body as a Whole			
Asthenia/Fatique	0.4	2.1	3.6
Digestive System		200	
Dry Mouth	2.1	6.4	6.0
Nausea	5.7	6.4	7.0
Dysnensia	0.7	1.1	2.0
Acid Regurgitation	0	1.1	0.7
Salivation Increase	ō	0	1.3
Musculoskeletal System			
Benional Heaviness	n	n	10
Nervous System	Ū	v	1.0
Dizziness	30	64	86
Somnolence	2.8	43	53
Headache	0.7	1.8	2.0
Insomnia	0	14	07
Paresthesia	04	14	3.0
Hypesthesia	0	14	0.7
Mental Acuity Decreased	ñ	11	0.3
Tremor	07	11	0
Nervousness	0.4	11	0.7
Resniratory System	0.1		0.1
Pharvnoeal Discomfort	0	11	0.7
Skin and Skin Annendane	5	1.1	0.7
Sweating	07	11	1.0
Snecial Senses	0.7	1.1	1.0
Taste Perversion	11	14	23
Blurred Vision	 n	n.4	13

\*The term "sensations" encompasses adverse events described as pain, discomfort, pressure, heaviness, constriction, tightness, heat/burning sensation, paresthesia, numbness, tingling, weakness and strange sensations.

Data from Studies 039 and 049.

MAXALT<sup>®</sup> was generally well-tolerated. Adverse experiences were typically mild in intensity and were transient. The frequencies of adverse experiences in clinical trials did not increase when up to three doses were taken within 24 hours. The incidences of adverse experiences were not affected by age, gender or use of prophylactic medications. There were insufficient data to assess the impact of race on the incidence of adverse events.

# Other Events Observed in Association with the Administration of MAXALT®

In the section that follows, the frequencies of less commonly reported adverse

In the social full are presented. Because the reports include events observed in open studies, the role of MAXALT® in their causation cannot be reliably determined. Furthermore, variability associated with adverse event reporting, the terminology used to describe adverse events, etc. limit the value of the quantitative frequency estimates provided. Event frequencies are calculated as the number of patients who used MAXALT® 5 mg and 10 mg tablets in Phase II and III studies (in=3716) and reported an event divided by the total number of patients exposed to MAXALT®. All reported events are included, except those already listed in the previous table, those too general to be informative, and those not reasonably associated with the use of the drug. Events are further classified within body system categories and enumerated in order of decreasing frequency using the following definitions: frequent adverse events are those experiences are those occurring in 1/100 to 1/1000 patients; infrequent adverse experiences are those occurring in fewer than 1/100 patients.

#### Body as a Whole

Frequent were warm sensations, chest pain and chills/cold sensations. Infrequent were heat sensitivity, facial edema, hangover effect, abdominal distention, edema/swelling and malaise. Rare were fever, orthostatic effects, and syncope.

#### Cardiovascular

Frequent was palpitation. Infrequent were tachycardia, cold extremities, hypertension, arrhythmia, and bradycardia. Rare were angina pectoris and blood pressure increased.

#### Digestive

Frequent was diarrhea. Infrequent were dyspepsia, thirst, acid regurgitation, dysphagia, constipation, flatulence, and tongue edema. Rare were anorexia, appetite increase, gastritis, paralysis (tongue), eructation and glosodynia.

Matsholic

#### Infrequent was dehydration. Musculoskeletai

Infrequent were muscle weakness, stiffness, myalgia, muscle cramp, muscu-loskeletal pain, and arthralgia.

#### Neurological/Psychiatric

Frequent were hypesthesia and mental acuity decreased. Infrequent were Frequent were ryysestinesia allo mental adulty decreased. Impediation were nervousness, vertigo, insomalia, anxiety, depression, euphoria, disorientation, ataxia, dysarthria, confusion, dream abnormality, gait abnormality, irritability, memory inpairment, agitation, hyperesthesia, skepe disorder, speech disorder, breadt, bradykinesia, apprehension, hyperkinesia, hypersomnia, and hyporeflexia.

#### Respiratory

Frequent were dyspnea and pharyngeal discomfort. Infrequent were pharyngits, irritation (nasal), congestion (nasal), dry throat, upper respiratory infection, yawning, respiratory congestion, dry nose, epistaxis, and sinus disorder. Rare were cough, hiccups, hoarseness, hinorthea, sneezing, tachypnea, and pharvnoeal edema.

#### **Special Senses**

Frequent was taste perversion. Infrequent were blurred vision, tinnitus, dry eyes, burning eye, eye pain, eye irritation, ear pain, and tearing. Rare were hyperacusis, smell perversion, photophobia, photopsia, itching eye, and eye swelling.

#### Skin and Skin Appendage

Infrequent were sweating, pruritus, rash, and urticaria. Rare were erythema, acne, and photosensitivity.

#### **Urocenital System**

Frequent was hot flashes. Infrequent were urinary frequency, polyuria, and menstruation disorder. Rare was dysuria.

The adverse experience profile seen with MAXALT RPD® Wafers was similar to that seen with MAXALT® Tablets.

#### Post-Market Adverse Drug Reactions

The following additional adverse reactions have been reported very rarely and most have been reported in patients with risk factors predictive of CAD: Myocardial ischemia or infarction, cerebrovascular accident.

The following adverse reactions have also been reported: Hypersensitivity: Hypersensitivity reaction, anaphylaxis/anaphylactoid reaction, angloedema (e.g., facial edema, tongue swelling, pharyngeal edema), wheezing, urticaria, rash, toxic epidermal necrolysis.

#### Nervous System: serotonin syndrome.

Setzures: There have been very rare reports of seizures following administration of MAXALT\* In patients with or without risk factors or previous history of seizures (see WARNINGS AND PRECAUTIONS).

Musculoskeletal: facial pain.

Special Senses: Dysgeusia.

Vascular disorders: Peripheral vascular ischemia

#### **Drug Abuse and Dependence**

Although the abuse potential of MAXALT® has not been specifically assessed, no abuse of, tolerance to, withdrawal from, or drug-seeking behavior was observed in patients who received MAXALT® in clinical trials or their extensions. The 5-HT<sub>IB/10</sub> agonists, as a class, have not been associated with drug abuse.

09.09-a 122943

Product Monograph available at www.merckfrosst.com or upon request at 1-800-567-2594





Merck Frosst Canada Ltd., Kirkland, Quebec, H9H 3L1

# NOTES



# KING MEDICAL THE CANADIAN ELECTRODE PLACE

- ALPINE BIOMED Mono/Conc. Needles
- AMBU Blue Sensor 
   Neuroline
- CHALGREN Needles · Bar/Ring/Clip
- KENDALL Adhesive NuTab
- KING MEDICAL Cables & Adapters
- MAVIDON Lemon Skin Prep
- NIKOMED USA Adhesive Electrodes
- PARKER LAB. Electrode Paste
- 3M CANADA Micropore 
   Transpore
- VERMED Adhesive Electrodes
- D.O. WEAVER Ten20 NuPrep

Clavis™ • MyoGuide™ • Chalgren • Inoject™ Large stock of Hypodermic Needles

Tel 905-833-3545 Fax 905-833-3543 E-mail: soren@kingmedical.com Web Site: www.kingmedical.com

> King Medical Ltd. 145 Kingsworth Road King City • Ontario L7B 1K1

# DON'T FORGET THAT MORE CAREER POSTINGS CAN BE FOUND ON-LINE AT

www.cnsfederation.org/journal.html UNDER NEURO CAREERS TAB



Join us at the CNSF Congress for our

# Distinguished Guest Lecture

ANDRE PICARD

Thursday June 16, 2011 08:30-09:15

# Andre Picard is one of Canada's top health and public policy observers and commentators.

Currently the public health reporter at The Globe and Mail, he has been a staff writer since 1987. He is also the author of three books and has received much acclaim for his writing and for his dedication to improving healthcare. In 2010, he was awarded a National Newspaper Award as Canada's top newspaper columnist.

He is the public health reporter at The Globe and Mail and author of the best-selling books CRITICAL CARE: Canadian Nurses Speak For Change and THE GIFT OF DEATH: Confronting Canada's Tainted Blood Tragedy. He is also the author of A CALL TO ALMS: The New Face of Charity in Canada.

In 2002, he received the Centennial Prize of the Pan-American Health Organization as the top public health reporter in the Americas. In 2005, he was named Canada's first Public Health Hero by the Canadian Public Health Association.

In 2007, André was awarded a National Newspaper Award for his contribution to a series about cancer care in Canada.

#### **CORRECTION**

PMID: 18574946 ISSN: 0317-1671 (Print)

TITLE: Stroke as Initial Manifestation of a Fulminant C. perfringens Sepsis

Can J Neurol Sci. 2008;35(2):260-261

The author's name was misspelled: "Grisold JW" should have been "Grisold W". The article has been corrected at www.cjns.org. Canadian Neurological Sciences Federation/Fédération des sciences neurologiques du Canada

Vancouver, British Columbia June 15-17 juin/2011 Colombie Britannique

# 2011 Congress-at-a-Glance



	07:00 - 08:45	Continental Breakfast
	08:00 - 17:15	Neurosurgery Resident Review – Peripheral Nerve Surgery Rajiv Midha,
		Shobhan Vachhrajani & Ryojo Akagami
	09:00 - 17:15	Neurology Resident Review – Multiple Sclerosis Anthony Traboulsee
	09:00 - 17:15	ALS Charles Krieger
	09:00 - 12:15	Stroke Jeffrey Minuk
wednesday	09:00 - 12:15	Update on Frontotemporal Dementia Ging-Yuek Robin Hsiung
june 15	12:30 - 13:45	Lunch & Poster Viewing
	12:30 - 13:45	Co-developed Industry Symposium (Stroke)
	12:30 - 13:45	Co-developed Industry Symposium (Headache)
	14:00 - 17:15	Headache Gordon Mackie
	14:00 - 17:15	Neurocritical Care Draga Jichici & Jeanne Teiteibaum
	14:00 - 17:15	Functional Neurosurgery Christopher Honey
	17:15 - 19:30	Exhibitors Reception
•••••••	••••••	
	07.00 - 08.15	Continental Breakfast
	08:30 - 09:15	Distinguished Guest Lecture Andre Picard
	09:30 - 17:00	Child Neurology Day – Tibbles Lecture: Inarid Scheffer
	09:30 - 12:30	CNS / CSCN Plenary & Chair's Select Abstracts
		Gloor Lecture: Angela Vincent, Richardson Lecture: Judy Illes
	09:30 - 12:30	CNSS Plenary & Chair's Select Abstracts
		Penfield Lecture: William Couldwell, CNSS Society Lecture: Allan Taylor
thursday	12:45 - 14:00	Lunch, Exhibit & Poster Viewing
iune 16	12:45 - 14:00	Co-developed Industry Symposium (Epilepsy)
,	12:45 - 14:00	Co-developed Industry Symposium (Neuropathic Pain)
	14:15 - 17:30	Multiple Sclerosis Anthony Traboulsee
	14:15 - 17:30	Neurovascular & Interventional Neuroradiology Gary Redekop
	14:15 - 17:30	EEG Seyed Mirsattari
	14:15 - 17:30	Spine Enc massicolle
	18:00 - 20:00	Headache SIG Gordon Robinson
	18:00 - 20:00	Neuromuscular Diseases SIG Kristine Chapman
	18:00 - 20:00	Epilepsy Video SIG <i>Richard McLachlan</i>
	07:00 - 08:15	Continental Breakfast
	08:30 - 11:15	Platform Sessions
	11:30 - 13:15	Grand Rounds
friday	13:15 - 15:00	Lunch, Exhibit & Poster Author Stand-by Tours
inuay	13:15 - 15:00	Digital Poster and Exhibit Viewing
june 17	13:15 - 14:45	Scotlabank Private Client Group-Wills & Estate Planning
	15:00 - 18:15	Epilepsy Nizam Anmed
	15:00 - 18:15	Advances in Neuro-Oncology David Eisenstat
	15:00 - 18:15	Advances in Neurobiology <b>Zelma Kiss &amp; Peter Smith</b>
	15:00 - 18:15	Neuromuscular Diseases Mike Nicolle
	15:00 - 18:15	Evidence-Based Neurosurgery in Modern Day Practice Brian Toyota Ramesh Sabinaul
	19:00 - 24:00	Presidents' Social Event - A Night at the Commodore
	10.00 - 24.00	rioducito cocia event - A hight at the continuation



# The Neurological Sciences Foundation of Canada Inc.

The Neurological Sciences Foundation of Canada (NSFC) is a charitable organization. The NSFC's work is entirely dependent on donations and raises money annually in support of activities and initiatives of importance to neurologists, neurosurgeons and the neurological community.

Since 2007 the NSFC has **distributed over \$238,000 in grants** to fund numerous organizations and other learning activities including, but not limited to:

- the CNSF Congress to help defray the costs of the Distinguished Guest Lecture and Opening Plenary sessions
- the Canadian Association of Neuroscience Nurses
- the Canadian Association of Electroneurophysiology Technologists
- the Association of Electromyography Technologists of Canada
- the Canada Cuba Project, through the recently formed CNSF International Development Committee
- Think First
- the Canadian Movement Disorders Group and the CNSF... for Neurology and Neurosurgery Resident Education, through the Don Paty Fund

**WE NEED YOUR SUPPORT!** Without your support, funding to the specific organizations and projects and new initiatives may not occur.

**DONATE TODAY!** Use the form below or donate online at http://www.cnsfederation.org/NSFC.html

	<b>The Neurological Sciences Foundation of Canada Inc.</b> Suite 709, 7015 Macleod Trail SW Calgary, Alberta T2H 2K6 Tel: (403) 229-9544 Fax: (403) 229-1661	
	Yes, I wish to help advance the objectives of the NSFC and the Neurological Community.	
Donation to t	he NSFC general account 🔲 or; the Don Paty Fund 🔲	
Please proces	s my Visa 🗖 MC 🗖 #	Exp/
	Signature:	
□ \$50 □ \$100	Name: (Please Print)	ber 10520 1156 RR0001
D Other	\$	
🔲 🔲 My cheq	ue is enclosed. Cheques are payable to the NSFC.	
Thank y	you for your generous support. A tax receipt for your gift will be issued. (print address below)	



# We're committed to offering you more.

At Scotiabank, we have experts that can help you grow your practice. *Scotia Professional*\* Plan is a customized financial package that includes everything you need to start and run a successful business.

Our advisors go above and beyond the financial services you'd expect from a bank. We're committed to offer more tools, resources, advice, and of course, banking packages like Scotia Professional Plan – to help you grow your practice.

It's our promise. No other bank does that.

Find out how we offer more. Talk to a Scotiabank Small Business advisor today or visit scotiabank.com/professional.

# Scotia Professional Plan



# You're richer than you think.

Introducing ...

# OFFICE-BASED SKIN PUNCH BIOPSY TESTS FOR DIAGNOSIS OF SENSORY OR AUTONOMIC SMALL FIBER NEUROPATHY

# **EPIDERMAL NERVE FIBER DENSITY (ENFD) TEST**

'Skin biopsy with the quantification of the density of intraepidermal nerve fibers is a reliable technique to assess the diagnosis of small fiber neuropathy (level A recommendation)' (Lauria et al, J Periph Nerv Syst, 2010)

# SWEAT GLAND NERVE FIBER DENSITY (SGNFD) TEST

'Reduced SGNFD is concordant with symptoms of sudomotor dysfunction' (Gibbons et al, Neurology, 2009)





Sweat gland with normal nerve fibers (arrows).

HERAPATH

Therapath is an approved provider of the Canadian Ministry Of Health

Both the SGNFD and ENFD tests can be performed using the same biopsy specimen.

For more information, instructions, or ordering testing kits, visit us at **www.therapath.com** or call us at 800-681-4338

Therapath accepts all insurance plans for reimbursement.